SHLVLAFIZ]

1085 CAPESRADIONCONTROISTOURINGRCAR

—

—I__l 3RACING:SHOP
3L=22923

E': . &7 (S

Official Taobao
BAINA AT

|
. u ﬂ n -
https://3rhk.world.taobao.com https://3racing.shop http://www.3racing.com.hk




Specification / BB EEIA

BEFORE YOU START

Before building and operating your KIT-ADVANCE FF21 , you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.
Make sure you review this entire manual. We cannot accept your KIT-ADVANCE FF21 for return or exchange after it has been partially or fully assembled.

HHHIITHHEIIC

KIT-ADVANCE FF21 DT CERIET BaiICIE BT HRIFEREEURFIEAZE £ HBTH I HY RO IR L THY MBLE WL A—IEBITBE S SV AV ESHL
HREV 2 TCDIERTEFHLBFHRMHEOTTIERL TS, VAV DI CTEHIRD FEV RFFEDLPABTEZTE THBTILEHEN O FELY, BRD—ER,
FWFLTHHEIULTUTBIE LS BHRDORM P IRMEEF I TEELADT. TTELIEEVEY,

CUSTOMER SUPPORT

We have made every effort fo make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.
BERNDTR—h

BURICRIT DRI EURDFHBRIE DD B LTEVEITH AL DBRICTER DB HIHEIEBE[EICIRACING T R — ~F—LDX—)U jp@3racing.com.hk (BZAGERT
I ICTHEE T EVE R, £ DD T A bhitp://www.3racing.com.hk TIEEFIBER P, v 7y TOERP ATV ar I\ —Y RUZDHOERDEREETE
WeRIFTE T, BHIEBBFRICTIFELSHAW LI 2EL D TEBRIN BN LET,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-ADVANCE FF21 . Using any third
party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting
directly or indirectly from the purchase, ownership or use of the product.

REFEE

BRDMIIL T E TS RIET BR0ICH BIRERAE E BT B> CEEEBICH VT IV BULHEE B FHEIIZEFRICBEVT. WO THBIBTESRLDICHED
HTFEV RS DUREEFER T SIS KIT-ADVANCE FF21 ERD7 v 77 L — RV —RERELTHEVE Lfc. E=EDETH BRACING 7Y 7J L — RS0 UH
D) EHFEVICEVETE BRI T ITELEVE T, BEEIXEREIC. ROIEMENICRNRAETEA TS L 2 TORERGPERETED,
REDRIIRM G EECEBRTHIEITBEYET,

Included ltems / B@ICEELETI1TL Specifications / BERZIAR % :
Overall Length/2£& : 380mm MAX
LIV 45000 siicone o #350 Silicone Oil Overall Width/£1g : 188mm
Oil BECEIEZEL #350 YUIVAAIL

Overall Height/2£&:71mm
Wheel Base/RA—jU X=X : 258mm

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : Weight/2fiEs : Approx 1157g w/o Bod
EEIRIURBEE /£ 7y ) £ b7y THEE | £TLUAER Oht/#RES : App g w/o Body

English Version / H5EhR: http://0s.3racing.hk
° " P 9 Contents / B§2

Japanese Version / A&:ERR:  http://www.3racing-jpo.com
1. Gear Differential Assembly / # 77 7DBHF - ------------ - 3
= -/ -y .
Tool ReqU"ed / M;’; J—Ib: 2. Front And Rear Suspension Arm Assembly / 70> F & U7 HR7—LOBfHF --- 4-7
3. Steering System and Servo Assembly / RF7 UG VAT L&Y — KOG --- 8-9
1.5mm Hex Wrench
1.5mm AfBL>YF 4. Front And Rear Bulkhead Installation / 70> F & U7 I\IVIAY OB -------- 10
2.0mm Hex Wrench
2.0mm ABLYF 5. Drive System Assembly / 54 7R FLDRYHF ------------------------ 1
2.5mm Ball Driver Hex Wrench
2.5mm BRIV ESA) 6. Front And Rear Shock Tower Assembly / 70>k & U723y 27 —OmHF -- 12 - 13
4.0mm Phillips Screwdriver
40mm 75ZR54 18— - S ‘= o4,
s Mot Driver | 7. Front And Rear Stabilizer Assembly /70> b & U7 RZESAH—DEfHT ---- 14 - 15
SSmm FvEEZA 8. Front And Rear Knuckle Assembly / 70>+ & U7y 7IVOBfHF --------- 16 -17
9. Oil Damper Assembly / A1 IVE 2V IN—DBFHF - - - - - - 18-19
10. RC Unit Installation / RCZ =Y FOBYFF - -------------ommmm o 20 - 21
11. Front And Rear Body Post Assembly / 70> b & U7 R 71— KA OB ---22 - 23
PLIERS WIRE CUTTER
ToA4v— TAY—hnva— 12. Parts Include / B RIcZ$HB/N—YBAGT1&2 - ---- - - - 24
12. Parts Include / B RITE&HB/IN—/BAG2 &3 ----------------oooo oo 25
o m— 12,Parts Incude / BUBIE B/~ BAG3 &4 -~~~ 2
HOBBY KNIFE SCISSORS o-a e BAGE & 6 - o o
Hyh— ey 12. Parts Include / 8l Z 6 %/\—7 BAG5 & 6 27
_ 12. Parts Include / B RIcZ$HB/N—YBAG7 &8 - ---- - - - 28
- - 13. Setup Sheet/ £V ;YT —F ----- oo 29 -31
BODY REAMER TWEEZERS
Rrq—1)—<— Evtyk 14. Spare Parts & Optional Parts / AX7/IN—" & AT a3+ Ivix—Y -~ 32-35
15. Gear Ratio Chart/ ¥ 7L¥FFvobh - - oo 36

CA CA[jQILUE TI. THREU/-*:\ADégJOCK
CAYIV— ES2




u ’ Watching the Gear Differential Assemble click here ‘

1. Gear Differential Assembly / ¥7757 7 DRI F

M2 x 9.8mm Pin (2)
BN \12x9.8mm £ ()

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w Ay RV 1

P5 O-Ring (2)
P50U>% (2)

10T Metal Bevel Gear (4)
10T 7ILERRIVET (4)

2= 18T Metal Bevel Gear (2)
S 18T 7 ILIANILET (2)

M3.6 x9.5x0.2mm
Spacer (4)
AN—T—(4)
M5.1x15.4x0.3mm
Spacer (2)
AN—H—(2)

#5000
Oil

#5000 Silicone Oil
#5000 ) AV A1)V

3.5mm Cross Pin (1)
3.5mmZARE> (1)

&
£/ ) M10x 15 x 4mm Bearing (2)
M10x 15 x4mm A7 U > % (2)

Differential Outer Joint (2)
FITOR—=I314F(Q2)

Gear Differential Gasket (1)
F7PTFI7HRTY (1)

&k

38T Gear Differential Cover (1
38TX777H/18—(1)

OF

Gear Differential Housing (1)
FTFTINTIVT(1)

Ve
7/

Step 1 Step 2

P 7 Differential Outer Joint

GREEN SLIME

(Not Included) Differential Outer Joint P FIFYR—=TaL vk
TU—YRSA I FIFIR—T gLy

(REICEEEN FITIE=VaA vt s

THEYECA. )

Gear Differential Housing

—(4) EFFINGIIVY
s
%
M5.1x 15.4x 0.3mm P CREEN SLIME
Spacer 38T Gear Differential Cover Qotinduded)
AR—H— BT X7 F7HN— P oA
P5 O-Ring s/ THEYELA. )
P50U>Y I
s/
M2 x 9.8mm Pin 7
- s
M2 x9.8mm E> P M5.1x15.4x 0.3mm
P Spacer
P AR—H—
, P5 O-Ring
P50U>Y
18T Metal Bevel G 7
ket 7 18T Metal Bevel Gear

18T ZIVEARNIVFT #5000 Silicone Oil

18T 7 IV RNVFT #5000 YAV A AL

M2 x 9.8mm
Pin
(<6%

After installing the 18T Bevel Gear, fill Differential Housing
with enough Silicone Qil to completely cover the 18TBevel
Gear as shown in the right diagram.
18TANIVF T EMY & LI, ARDEK 3 ITI8TRN)LF7
EREBEES)AVFAIWETIND IV TDORITANTLLEEW,

10T Metal Bevel Gear
Step 3 10T 7IVERNILET
3.5mm Cross Pin
3.5mm 7 OXREY o ,
M3.5x9.5x 0.2mm #5000 S_lllcun? Qil
— Spacer #5000 YAV F AL
AR—H—
M3.5x9.5x0.2mm
Spacer
ANR—H—
_________ 107 Metal Bevel Gear
- 10T ZIWERNILET
M3 x 8mm

Flat Head Screw
7Y Ay FRYY1—

thyy

b
) 4

After installing the 10T Bevel Gears, fill
Differential Housing with enough oil to
completely cover the Cross Pin as shown
in the above diagram. Slowly rotate the
Outer Joint to remove any air bubbies
trapped under the Bevel Gears.
10TANIVFT ZBY $1F & LI,
EROLSIC/OREVERHEZFEL IV E
FINTIVITDRIIANTLIEEL,
ANIVFTDORICAFNRBEDMY 578

K7 I8—Ya4> B> YEBLTLIEEN

M10x 15 x 4mm
Bearing
TIUY

&

EFFIARG Y b

M10x 15 x 4mm
Bearing
7Y G

Assembled View

VAR

|
|
|
|
|
|
|
|
|
|
Gear Differential Gasket |
|
|
|
|
|
|
|
|
|
|




u ’ Watching the Front And Rear Suspension Arm Assembly click here ‘

2. Front And Rear Suspension Arm Assembly / 70 F & U7 X7 — LOMfFF

@ Front Suspension Arm / 70>k - HR7—Ls
Left / &fl
m M4 x 10mm Set Screw

M3 x 8mm Set Screw (4) Max10mmty FR Y31~
M3 x8mm -ty FX5 YU a1—(4)

Front Suspension Arm
707 MFRT =L

Pin

M4 x 10mm Set Screw (4)
M4x10mm £y bR 1) 21— (4)

O

4.8mm Ball Stud L=6 (2)
4.8mm R—I)VR &R K L=6(2)

OI }\M3x6x1mm

M3 x 6 x Tmm Spacer (6) Spacer
M3 x6 x Tmm AX—1— (6)

of ¢

5.8mm Ball Stud H=4mm (4) §§$$?:’ﬂf5”xd§ ;4;‘!‘ E4mm
5.8mmA—)VA &2y K K4mm (4)

M3 x 8mm Set Screw
M3x8mmty FXIJa1—

M3 x 46mm

Assembled View
4057 [

[ ) o
M3 x 46mm Pin (4) ! [No’re : Please repeat steps for Right Side assembly. ]

TERBIAMOMEILIERT Y TEHERLTIZE W,

M3 x46mm E (4) 2.0mm

Rear Suspension Arm / U7 -3 R7—L
Left / Z&fi

M4 x 10mm
Set Screw
. vy bRV a2—
Front Suspension Arm (2)
707 MR T7—14(2)

M3 x 6 x Tmm
Spacer

AN—H—
Rear Suspension Arm
VT7HYRT7—L

Rear Suspension Arm (2)
U7HRAT7—L(2)

M3 x 6 x Tmm
Spacer
AR—Y—

& 4.8mm Ball Stud L=6

4.8mm R—JVRZ v F L=6

3.0mm

M3 x 46mm
Pin
(<%

h=co—=-c}

2.5mm

5.8mm Ball Stud H=4mm
5.8mmA—ILA%Z v K K4mm

M3 x 8mm Set Screw
M3x8mm+ty bRV 11—

Assembled View
Az A

[

Note : Please repeat steps for Right Side assembly.
THEE BIABOMEIIER Ty TERVIRLTEEL,




2. Front And Rear Suspension Arm Assembly / 70/ b & V74 27— LOB{FF

I Rear ARS Moun/ﬁ
ARSU7R Ik -R

M3 x 6mm Flat Head Screw (9) 2?; j\RS Mgunth - LL
V7RV -

= w K 1 —_—
M3xémm 75 kAy FRZ1Y2—(9) Separate Suspension Mount FR/RF
wINLA R b FR/RF
Separate Suspension Mount FR/RF
wINLA YR b+ FRIRF

Suspension Mount Nut Offset 0Omm (4)
BRAIVV bFy A T8y F O0mm (4)

LQ

Separate Suspension Mount FR/RF (2)
TINLA FFRT T FR/RF (2)

by

Rear ARS Mount L(
ARSU 7ROV (1

M3 x 6mm
Flat Head Screw

/75‘7 rANY FRY 1) 21—

Rear ARS Mount-R (1)
ARSU77RU> -R(1)

45mm SUSpenSion Mount FF +0 (1) Suspension Mount
A5mm YA MFFO(1) Nut Offset Omm
YAV b Fy b

#74€v F 0mm

Suspension Mount Nut Offset Omm
YRRV bFy bEF Ty b Omm

Standard Hard Main Chassis (1) Suspension Mount
AL v —(1) Nut Offset Omm

YARIVbFY b
F7+v F 0mm
Suspension Mount Nut Offset Omm
YARUV My b T8y b Omm
M\ 45mm Suspension Mount FF +0

45mm YAV M FFO

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
TEE AT -LOBMIHRRLE LS. LTO®BE%E
AL—RFBTEDLETY,

M3 x 6mm
Flat Head Screw

75y bAy FRH 12— Assembled View

v

ﬁ

-5.



2. Front And Rear Suspension Arm Assembly / 70 F & U7 X7 — LOMfFF

 BAG 2]
-

M3 x 6mm Flat Head Screw (1)
M3x6mm 75y Ay RXT 1) 21—

Suspension Mount Nut Offset Omm (2)
YAV MYy bFT7€Y F0mm (2)

m

Suspension Mount Nut Offset 0.35mm (2)
YAV Py bFTEY b 0.35mm (2)

Suspension Mount Nut Offset 0.70mm (2)
YAIV Y MFy bFTEY F0.70mm (2)

Suspension Mount Nut Offset 1.05mm (2)
YAV Py ATy b 1.05mm (2)

Lower 0.5mm Suspension Mount
Nut Offset Omm (2)

BRIV MYy b ETEY B
Omm - 0770.5mm (2)

Lower 0.5mm Suspension Mount
Nut Offset 0.35mm-A (1) /B (1)
YAV b FYy b FTEY B
0.35mmA(1)/B(1)-B770.5m

Lower 0.5mm Suspension Mount
Nut Offset 0.70mm-A (1) /B (1)
YA MY b EFTEY B
0.70mm A (1)/B(1)-B770.5m

Lower 0.5mm Suspension Mount
Nut Offset 1.05mm - A (1) /B (1)
YAV by b ETEY b
1.05mm A (1)/B(1)- @770.5mm

43.7mm Rear Suspension Mount RR (1)
43.7mm U7X~ RR(1)

Suspension Mount
Nut Offset 0.70mm
YAV MFY b
A74v k 0.70mm

Suspension Mount
Nut Offset Omm

HYAIIV MFy b
A7+ F 0mm /\.

Suspension Mount Nut Offset Omm
YAV bFy bATE€Y b Omm

Suspension Mount Nut Offset 0.70mm
HAIIVbFy bA 7€y b 0.70mm

Note: After the Suspension Arm are assembled, they should be
able to move up and down freely.
THEE I YRT-LORFIDBERLE LS. ETOEE%E

43.7mm Rear Suspension Mount RR - .
AL—RFBHTEHLETY,

43.7mm U7 Y AI 7 RR

M3 x 6mm
Flat Head Screw
7Y ANy FRY)a1—

Assembled View
4057 [

Roll Center Up or Down Setting Template

FR

FF

(More Roll)

Hinge 0.5 mm Downward

Hinge 0.5 mm Upward

Default Roll Center (Less Roll

L

B O

Oz ]
L L

[ Sazzmsd ]

@ | 9 ©
a2 | a4

(More Roll)

Hinge 0.5 mm Downward

Hinge 0.5 mm Upward

Default Roll Center (Less Roll




2. Front And Rear Suspension Arm Assembly / 70> F & U7 A7 — LOMfFF

FRONT THREAD WIDE AND HINGPIN IN /OUT SETTING TEMPLATE

FR
“ Front Suspension Mount Wide Thread a a

Py i f

[‘!M 42.9mm 43.6mm 44.3mm 45mm 45.7mm 46.4mm 47.1mm

+15° +1° +0.5° 0° -05° -15°

FF
Front HingPin Angle M

-1.5 -1.0 -0.5 0 +0.5 +1.0 +1.5

FR s e
ool N N N N HoR-N N M N -JU-X
' o o o o o

REAR THREAD WIDE AND HINGPIN IN / OUT SETTING TEMPLATE

w 41.6mm 42.3mm 43mm 43.7mm 44.4mm 45.1mm 45.8mm

+15° +1 15 °

RR
Rear Toe Angle W

o

+1.0 +2.5 +3.0

T N 0600600 EE 0006




u ’ Watching the Steering System and Servo Assembly click here

|

3. Steering System and Servo Assembly / R7 7V /5 VAT L & — RO {H}

= M3 x5x0.2mm Shim (2)
~ M3x5x02mm > L (2)
M4 x 5.6 x 1.1mm Brass Spacer (2)

- )\ M3 x 6 x 2.5mm Bearing (2)
J M3x6x2.5mmAN7 Y >5(2)

/ \ M4 x 7 x2.5mm Bearing (4)
M4 x7x2.5mmAN7 1) > 5 (4)
M6 x 5 x 2.8mm Nut (2)
M6 x5x2.8mm Fv k (2)
m M6.1 X 7.5mm Post (2)
M6.1X7.5mm KX bk (2)
M3 x 6mm Flat Head Screw (7)

M3x6mm 75w bAw FX91) 21— (7)

M3 x 6mm Button Head Screw (1)
M3 x6mm REZ Ay KX71) 21— (1)

M3 x 8mm Button Head Screw (2)
M3 x8mmAREZUAY KXZ1) 21— (2)

|‘|| o 4.8mm Ball Stud L=4 (4)
4.8mm R—JVAZ v K L=4 (4)
3mm Countersink Washer (3)
3mm 73y bAY F7vyv—(3)
8mm Servo Post (1)
8mm H—iRKKZ k(1)

4mm Countersink Washer (2)
AMm RATT7 VT Ty v —(2)

QuulD
O"=o

Steering Arm-L (1) /R (1)
AFT7ITTF—L-L(1)/R(1)

Steering Link (1)
ARFT7U5)05 (1

Servo Saver 23T (1)
— Rt /\—23T(1

e

Motor Mount A (1)
V7E—Z2—TIUVFAQ)

Motor Mount B (1)
T7E—Z—<UVFB()

M4x56x1.1mm 75 XAAXR—H—(2)

M3 x 6mm
Flat Head Screw
Iy Ay FRY 21—

Washer

4mm X777V
Ty v—

M4 x7x2.5mm

Bearing

R7UVY

M4X5.6X1
Spacer
AN—H—

Steering Arm

M4 x7x25mm

Bearing

7T

M3 x 6mm
Flat Head Screw

TZv Ay FRYY1—

M3 x 6mm /'

Flat Head Screw

4mm Countersink

Jdmm

&
M6.1X 7.5mm /%

Post
bV

il

\H

4.8mm
Ball Stud L=4
R—IVXZ Y F L=4

A

RFTIIT

—L-L

Steering Arm - R
2FTFUVYT—L-R /!/
M6 x 5 x 2.8mm }

Steering Link
RAFTIVTIVY

4.8mm
Ball Stud L=4
R—IVAZ v K L=4

Lock Thead
(Not Included)

*JOvy
(%4"0..!33511
THEYEEhA.

Lock
Thead

Nut .
+v b
M3x6x25mm/g

Assembled View

T Bearing
a4/
- M3 x5x0.2mm

e

e

#H3r
M3 x 8mm
Motor Mount B Bgttgn Head\‘Screw
U7E—2—IIV B REUAYy FRY)a1—
Servo Saver 23T
H—Re A /8= 23T
M3 x 6mm

Motor Mount A
U7E—2—-I IV FA

TZv Ay FRIYa1—

Flat Head Screw
7Y Ay FRTY) 21—

4.8mm

Ball Stud L=4

R—IVZAZ Y K L=4

r

Servo (Not

3mm Countersink Washer
3mm 73y bAY RTy v —

%
i

Included)

H—RRBIEEENTEY A, )

M3 x 6mm
Button Head Screw 8mm Servo Post
REIAY FR ) 21— 8mm % —RKKZX b

-8-




3. Steering System and Servo Assembly / R77 VGV AT L & —ROHHF

VVVVYY

Belt - 225 (1)
NIV bk -225(1)

-

M3 x 6mm Flat Head Screw (12)
M3x6mm 75w kAY FXY 1) 1—

e

M3 x 8mm Flat Head Screw (1)
M3x8mm 75w Ay KX 21—

YRR R )

21mm Turnbuckle (1)
2Imm 2= /)Ny 7 )b (1

I

Antenna Post (1)
TYVTFFRARM)

@ s-a=y

4.8mm x 16mm Ball End (2)
4.8mmx 16mm R—JVI > K (2)

w,'”v

Ty

T 5%77

Servo Plate (1)
—R7L—Fbk (1)

Antenna and Antenna Rod Head (1)
TYTF&TTFAOY A E()

(12)

m

Belt- 225
ANV b -225

M3 x 6mm
Flat Head Screw
oy by FRIY 21—

21mm Turnbuckle
21mm Z—>/\v 7L

4.8mmx 16mm
Ball End
R—IVIVF

==

10.0mm
Assembled View
4A37 [

Ball End

M3 x 6mm
Flat Head Screw
7oy Ay FRY 21—

4.8mmx 16mm

R—=IbTV K

Rod Head

gy kAav

M3 x 6mm

Servo Plate

M3 x 8mm
Flat Head Screw

73v ANy RR7Ya1— —4

Note : After Steering System is assembled, it should be
able to turn freely.

TEB I RATTI VIV AT LOBMIDERLE LIS,
HEEAL—RATBHTEDNLETY,

Antenna and Antenna
TYTFT VTS

Antenna Post
VibZar: V.

Flat Head Screw
7Y bAY RRT) 21— l

M3 x 6mm
Flat Head Screw
Iy ANy FRYY 21—




u ’ Watching the Front And Rear Bulkhead Installation click here ‘

4. Front And Rear Bulkhead Installation / 783>/ F & U771\ 1L Ay FORTLF

Twist Bar 20mm
BAG 4 WA X FIN—=20mm

M3 x 6mm Flat Head Screw (8)
M3x6mm 75w Y RX1) 12— (8)

iy

M2.6 x 8mm Button Head Screw (4)
M2.6x8mm RZ Ay KXY 1) 1—(4)

M2.6 x 8mm
Button Head Screw
REIANY FRIYa1—

Bulkhead B Bulkhead A
NI~y FB N 1NIboAy KA

M2.6 x 8mm
Button Head Screw
REIANY FRIY a—

Bulkhead A
NIV~ FA

M5 x 7 x 0.2mm Shim (2)
M5 x7x0.2mm & Ls (2)

M5 x7x0.5mm 7’5 AAXR—1H5—(2)

—

Twist Bar 20mm (2)
VA X ;IN—20mm (2)

(—

M3 x 6mm
Flat Head Screw
75y by FRIY 21—

M5 x 25.8mm Center Shaft (1)
M5x25.8mm 22—+ 7 (1)

M5 x7x0.2mm

Shim

L Msx7x05mm
Brass Spacer
T RAR—H—

]
Bulkhead A (2)
NILIANY FAQ) M5 x 8 x 3mm
Bearing
R7Y5

M5 x 7 x0.2mm
Shim
PN

Bulkhead B (2)
NIVIAY FB(2)

M2 x 7mm
Flat Head Screw
7Y Ay RRYYa1—

48 Pitch Spur Gear 78T M5 x 25.8mm Note : A|f)t|er Steerinfg S);stem is assembled, it should be

- able to turn freely.
& Gear Adaptor (1) Center Shaft THE : RFT YYD RT OB ER LE LS.
48 Ey FRIN—F7 78T L2 B AN HEERL—RT BT EBBETT,

Q7IVEFTT7HET2—(1)

Bulkhead B
NI~y KB

20mm 7= —ZAR—H—

20T Pulley
M5 x 7 x 0.5mm 20T 71—
Brass Spacer
TZRAR—H— 20mm Pulley Spacer

48 Pitch Spur Gear 78T
48Ky FRIN—FT 78T

Aluminium Gear Adaptor B
TFIVEFXTT7HT2—B

M2.6 x 8mm
Button Head Screw
REIANY FRIY1—

Twist Bar 20mm
WA X MN—20mm

M5 x 8 x 3mm
Bearing
TV T

M2 x 5mm
Flat Head Screw
7Y ANy FRTY)a—

Aluminium Gear Adaptor A
TFIWEFTTHET2—A

-10 -




5. Drive System Assembly / F51 7 YA 7T LOR{T}

Bearing Holder - C
N7V GRIVE—-C

\
M1.6 x3.5mm
Socket Screw (2) Bearing Holder - D
FyvIAY RS 1— () N7V THRIVE—-D
Bearing Holder-C (1) /D (1) l
N7V VTRIVE—-C(1)/D( .
72 IRVE=-C)/D ) Assembled View
43T

M1.6 x 3.5mm
Cap Head Screw
Frv Iy RZRIY)a1—

I

M1.6 x 3.5mm
Cap Head Screw
Fry Iy RRIY1—

Assembled View
4037 [

Default Belt Tension Setting
BENIVE TV avEg

t (Note Position) Rear
707k (IEER) 7

-11 -



’ Watching the Front And Rear Shock Tower Assembly click here ‘

6. Front And Rear Shock Tower Assembly / 707+ & U773y 727 — D3+

-

M3 x 6mm Button Head Screw (4)
M3 x6mm RZ Ay FXJ 1) 21—

e

M3 x 8mm Flat Head Screw (12)

@s)

4.8mm Ball Stud L=4 (4)
4.8mm R—JVRA R K L=4(4)

ot

5.8mm Ball Stud H=4mm (4)
5.8mm R—JV A2 K K4mm (4)

Ol

M3 x 6 x Tmm Spacer (2)
M3 x6x Tmm AX—H— (2)

Ol

M3 x 6 x 1.5mm Spacer (4)
M3 x6x1.5mm AN—1— (4)

Ok

M3 x 6 x 3mm Spacer (4)
M3 x 6 x 3mm AX—H— (4)

QD
- W

Upper Linkage Mount (4)
TYIN—=U2r—I 77k (4)

> -

Bulkhead Cover A (2)
NIV Ay FAIN—=A(2)

B,

Bulkhead Cover B (2)
INVIANY FAIN—B(2)

Front Shock Tower (1)
ZavtravieaT—(1)

Rear Shock Tower (1)
V7avy27—1)

4

M3x8mm 73w bAy FXT 11—

4.8mm R—JVLRA%Z v K L=4

Front / 70>/ + 4.8mm Ball Stud L=4 \’

Bulkhead Cover B M3 x 6 x 3mm Spacer
NIV A~y RHIN—B M3 x 6 x 3mm AN—H—

12) Upper Linkage Mount

TYN=UDr—II 97 b
M3 x 6mm
Button Head Screw
REVAY K251 2—
REINYER7Y 2 M3 x 8mm Flat Head Screw
M3x8mm 735y bAY FX71) 21—

Note : Please repeat steps for Right Side assembly
THERBIABOMILIER Ty TEGVIRLTEE L,

J

Front Shock Tower
5.8mm Ball Stud ZavtyavoaT—

5.8mm R—)bX &2y F

Y /' Assembled View

M3 x 8mm Flat Head Screw 2837 ¥
M3x8mm 75y bAy KR Y2~ ARy

s s L

4.8mm R—JVRZ v K L=4

M3 x 6 x Tmm Spacer
M3 x 6 x Tmm ANR—4—

Bulkhead Cover A
INIVT Ny FAN=A M3 x 6 x 1.5mm Spacer
M3x6x1.5mm AR—H—
Rear Shock Tower
U72avor7— Upper Linkage Mount

TYN=Y2r—II97 b

~a

[Note : Please repeat steps for Right Side assembly. ]

M3 x 6mm

Button Head Screw

REUAY FRI) 21—

M3 x 8mm Flat Head Screw
M3x8mm 735w bAY KXY 1) 21—

TERBIAMOMILIER Ty TEZVIRLTLEEL,

5.8mm Ball Stud /o
5.8mm A—ILAZ Y K

(Pt

Assembled View
M3 x 8 Flat Head Si = I3
MIxBmm 75 s KR 2— izl

-12-



6. Front And Rear Shock Tower Assembly / 700/ F & Y73y 727 — D11

BAG 4 %
M3 x 6mm
h Button Head Screw
REZIANY FXY1) 21—
M3 x 6mm Button Head Screw (16)
M3 x6mm RZ ANy RXJ1) 12— (16)

Upper Deck (1)
A AE ()

Upper Deck
TYN—TvF

M3 x 6mm
Button Head Screw
REAUANY FRTY) 21—

Assembled View
4837 [




u ’ Watching the Front And Rear Stabilizer Assembly click here ‘

7. Front And Rear Stabilizer Assembly /70 F & U7 A2 ES A —DH{FF

@ Front / ZO2 M1.6 x 5mm
Cap Head Screw
K/7 Fry Iy R a— ﬁ

M3 x 3mm Set Screw (4)
M3x3mm+twy f X1 a1—(4)

M1.6 x 5mm Cap Head Screw (4)
M1.6x5mm F & v Iy KXY 11— (4)

M4 x 7 x 2.5mm Bearing (2)
M4 x7x2.5mm 771> 5 (2)

Clw
4.8mm Ball Stud L=3.2mm (2)
4.8mm R—JVAZ v K L=3.2mm (2)

. M3 x 3mm
Antl-Rp_II Bar Holder Set Screw
m ZRES A PRIV E— Ty bR Y 21—
4.75mm Stabilizer Ball (2) s
475mm R 2 EZ A HF—R—Il (2) M4 x7x2.5mm 4.8mm x 7mm
BSE,"I"Q . Ball Cap
1.3mm Stabilizer s Gl

1.3mm A2 ES 1 H—
Stabilizer Locker (2) ® |
ARRESAHF—Ovh—(2) JQ l

(S ”\
Stabil[;fr Locker 475mm
AZETAT =AY D= Stabilizer Ball

Note: M3 x 3mm Set Screw does not need to RREZAH—KR—Ib
be tighten,just need to slightly touching

the Stabilizer.
4.8mm x 7mm Ball 2 THE I M3x3mmEy FRY U 21—FREES A »
8 Ball Cap (2) F—&BOY 7 LEVTLREL, £y

4.8mmx7mm R—/bF+ v 7 (2) FR7U1—EREETA P LB S

L Stkb. A—4—TF, Omm
4.8mm Ball Stud L=3.2mm
4.8mm R—JVRZ v FL=32mm

Anti-Roll Bar Holder (2)
AZESAHF—KRIVE—(2)

ros

1.3mm Stabilizer (1) M3 x 3mm Note: After the Stabilizer is assembled, it should be able
o= . to move freely.
1.3mm A2 EZ 15— (1) faefjg;‘”,y Jae o CiiE AFETSAY—OBAIHERLELES. YRT

—LETOHEZRAL—ZXT B ENBETT.

-14 -



7. Front And Rear Stabilizer Assembly /70 F & U7 A2 ES 41— DHFF

M3 x 4mm Set Screw (4)
M3 x4mmEy F X7 1—(4)

M4 x 7 x 2.5mm Bearing (2)
M4X7x2.5mmA7 1) >%5 (2)

Olm

4.8mm Ball Stud L=3.2mm (2)
4.8mm R—)VAZ v K L=3.2mm (2)

Stabilizer Locker (2)
AZ2ESAHF—Ovh—(2)

4.8mm x 7mm Ball Cap (2)
48mmx7mm R—JLF v v 7 (2)

Stabilizer Ball Cap (2)
RAZESAHF—R—=IbF v+ v T (2)

1.2mm Stabilizer (1)
1.2mm A2 ES A H—(1)

Assembled View
4037 [

M3 x 4mm
Set Screw
Yy bRV 21—

1.2mm Stabilizer
1.2mm R2ES 1 H—

M3 x 4mm

Set Screw

ty bRV 21—
M4 x7x2.5mm
Bearing
R7IT g

Stabilizer Locker
AZESAY—nvh—

- =D

Stabilizer Ball Cap
RAEESAY—R—IbF vy T

4.8mm
Ball Stud L=3.2mm
R—IVZA&Z v F L=3.2mm

Omm
4.8mm x 7mm Ball Cap
4.8mmx7mm R—bF + v T

Note: M3 x 4mm Set Screw does not need to
be tighten,just need to slightly touching
the stabilizer.
THE I M3x4mmty PRI 1—FREZES A
@Oy I LELTLREEL, £y
PRIV 1—RBRAZESA Y-8
25, #—7—T7. )

Note: After the stabilizer is assembled, it should be able
to move freely.

TEE  ATETSAY-0OBRAIHERLE LS. YRT

—LETOHEERAL—RXT B EDNVLETT,




u ’ Watching the Front And Rear Knuckle Assembly click here ‘
8. Front And Rear Knuckle Assembly / 70k & U721V ORfTF

BAG 6 Front Knuckle / 7> k-F+voi1b
Knuckle Arm
Left / =l 0il (Not Included) s ‘l‘j 217 —L

A (Rl E
FhTHBYELA. )

M5.7 x 4.2mm Flanged Tube (2)
M5.7x42mm 7> IF1—7 (2)
M5.7 x 5.5mm Flanged Tube (2)
M5.7x5.5mm 75 IF1—7(2)

4.8mm
Ball Stud L=6

SSK Driveshaft
AL+ oI v T b

4mm Universal Shaft Cushion (2)
Amm IAZN=HILI v T Iy a v (2)

ko M3 x 6mm Set Screw (2) R—IVRE Y FL=6
M3x6mm -ty AT U a1—(2) 4mm Universal M5 10 3mm 7
Shaft Cushion B?EI'I"Q N
M3 x 6 x 0.5mm Spacer (2) dvm AZN—HILY P T b oy ey i ~TUYg
M3 x6x0.5mm AX—H— (2) g /
am M3 x 10mm Button Head Screw (2) §\48 bl Stud Lo /A M5 x 10x 4mm
> ~ “ S — .8mm Ball Stu =9mm { i
M3x10mm RZ YAy FRA7Y31—(2) 4.8mm AR—)VXZ v FL=9mm {‘@\f\ l’a\f?;'rllr)]?/ﬁ

/

M3 x 6 x 0.5mm Spacer / 3
M5 x 7 x 1.5mm Brass Spacer (2) M3x6x0.5mm AN—4 = 5 X JX 1-5mm L@\
M5x7 x1.5mm 75 XAX—H—(2) 7‘57(?(«”—*7‘—

T~

M5.7 x 4.2mm
Flanged Tube
7509 Fa1—-7

‘ C :r\ M5 x 10 x 3mm Bearing (2)

A\ /“_1 M5x10x3mm 71> 45 (2)
: M5 x 10 x 4mm Bearing (2)

\ C | [M5x10x4mm A7 Y5 (2)

N4 CHubL

— M3 x 22.9mm Pin (2) C-Hub Zf)

e M3 x 229mm E 7 (2)

J: w» 4.8mm Ball Stud L=6 (2)
W 4.8mm R—IVAZ Y FL=6(2) M3 x 10mm

M5.7 x5.5mm

Prged¥™ . Assembled View

4.8mm Ball Stud L=9 (2) Button Head Screw
) N N REUANY RXJ1) 21— =
| lmASmm R—IVAZwv FL=9 (2 N * 4H 57
[ N%Tg :Eﬁ;?%se%rﬁefim_ﬁ%?%g;E%hlsji_g_s assembly. ] Note: After the knuckles are assembled, they should be able
28mm Turnbuckle (2) THEEBIHADBIFRT Y TEEIRLTEE L, o fomovefreely. o
28mm 2 —>/\wv 71U (2) 28mm Turnbuckle TEE CBFFELRES. BEEIAL—XTBHTEHLETY,

28mm 2—>/\wv )b

N, —iiii * X 2

42mm Turnbuckle (2)
2mm Z—/I\v 7L (2)
4.8mm x 16mm 4.8mm x 16mm 14.2mm
Ball End Ball Cap Assembled View
— R—IVTVF 42mm Turnbuckle R=lFrv7 o
2mm 2= \v )b ,%H_\L

4.8mm x 16mm Ball Cap (4)

4.8mm x 16mm R—JbF v 7 (4) *_

4.8mmx 16mm

4.8mmx 16mm

4.8mm x 16mm Ball End (4) Ball Cap ??EE"d .
48mmx 16mm R—JLITV K (4) R=lbFvv 7 R—IVIVF
ﬁ X 2
26.75mm
Assembled View
4N
Knuckle Arm (2) 14.2mm

.

M3 x 22.9mm
Pin
(<67

Note: After installing, it should be able

to move up and down freely.
TEE I ATET S —0BTIIH
TR LELES. YRAT7—L4
FTOEHEERL—RXT BT
EHBETT,

FTvIIVT—L(2)
)

CHub-L(1)/R(1
C-Hub Zf81 (1)/%&{81 (1)

M3 x 6mm /l

. Set S
PSS € Ry e

-16 -

Note : Please repeat steps for Right Side assembly.
AR BIAAOBILIER Ty TEZIRLTLIEE L,




8. Front And Rear Knuckle Assembly / 70/ F & U777 1VDEFLF

M3 x 3mm Set Screw (2)
M3x3mmEy FX71)21—(2)

e

4.8mm Ball Stud L=6 (2)
4.8mm R—JVAZ v F L=6(2)

Ol

M3 x 6 x 2mm Spacer (2)
M3 x6 x 2mm AN—1—(2)

Ol

M5 x 7 x 1.5mm Brass Spacer (2)
M5 x7 x 1.5mm 75 A AR—H—(2)

O.

M5 x 10 x 4mm Bearing (4)
M5 x 10 x4mm X7 1) > 5" (4)

M3 x 26.4mm Pin (2)
M3 x26.4mm £ (2)
T Y

28mm Turnbuckle (2)
28mm Z—>IN\v 7l (2)

4.8mm x 16mm Ball Cap (2)
4.8mm x 16mm R—JbF v v 7 (2)

4.8mm x 16mm Ball End (2)
48mmx16mm R—)bT> K (2

m

Outer Shaft (2)
TIE—=%T k(2

Aluminum Rear Hub Carrier (2)
FIVZUTNTE+v VT (2

Rear Knuckle / V7Fv21V
Left / &Ml

)
13.9mm

Assembled View
Az hva

4.8mm Ball Stud L=6mm
4.8mm R—JV A%y FL=6mm

Aluminum Rear Hub Carrier
FIWVEVTNTFv )T

M5 x 10 x 4mm
Bearing
TG

X 2

28mm Turnbuckle
28mm Z—>/\v 7)b

.’_..J—

4.8mm x 16mm
Ball Cap
R=IbFvv 7

M3 x6x2.0mm

Note :
THEE

Please repeat steps for Right Side
CBERIOMEITIER Ty TEAR)RLTLIEE L,

assembly. ]

Note : Please repeat steps for Right Side

TR ARIOMEILIER T Y T EBRURLTEE L,

assembly.

Note: After installing, it should be able
to move up and down freely.
TEER I ATET AP —0ORTIIH
ZERLELRS. $RAT7—L
LITOBHEERL—XT BT
ENBETY,

-17 -

Spacer
AN—H—

M5 x

M5x7x1.5mm
Brass Spacer
TS AANR—H—

Assembled
#4037 [

A M3 x 26.4mm

Pin
(<%

Bearing
7V T

4.8mm x 16mm
Ball End
R—IVIVF

Outer Shaft
TUR—=Yv T+

10x 4mm

View

M3 x 3mm
Set Screw
ty bRV a—

Assembled View

YA




u ’ Watching the Oil Damper Assembly click here ‘

9. 0il Damper Assembly / F L5 IN—DE{FI}

2.5 x6 x0.4mm E-Ring (8)
25x6x0.4mmE! %5 (8)

M2.9 x 1.9mm O-Ring (4)
M2.9x1.9mmOY >4 (4)

( 0-Ring Cover (4)
\) o> THIN—(4)

Shock Piston (4 Holes) (4)
a3y IER MG R—IV) (4)

M12.5 x 1.5mm O-Ring (4)
M12.5x1.5mmOY > % (4)

Bottom Cap (4)
RhLFvv 7 (4)
Upper Cover (4)
7Y IN—HIN—(4)
Adjustable Ring (4)
AAE) Y (4)

#350 Sliicone Oil
#3500V F A1V

ol

Big Bore Damper Foam (4)
EvIRTEVIN—T +—L (4)

Shock Silicon Cap (4)
Yayso)aAvEv v T (4)

M3 x 23mm Shock Shaft (4)
M3x23mm<av o+ 7~ (4)

_ )

5.8mm x 10.2mm Ball Cap (4)
5.8mmx10.2mm R—)bF v v 7 (4

OD

Shock Top Plastic Cap (4)
vavi by TTF vy T (4)

Qil Shock Body (4)
FAIVY a3y IRT 14— (4)

Shock Piston (4 Holes)
YavIER YA KR—I)

25x6x0.4mm
E-Ring

~ A M3 x 23mm
e Shock Shaft

YavyvvIh

2.5x6x0.4mm
E-Ring
EVVY

4

Oil Shock Body
FAIWYa v IRT 14—

GREEN SLIME

(Not Included)

GV—YRF
l!!nntdig'gﬂ'(bUiﬁlv )

0O-Ring Cover
oV HIN—
Bottom Cap
ReLFvvT
M2.9x 1.9mm
0O-Ring
oy
M12.5x 1.5mm
0O-Ring

ovvy

Adjustable Ring
BEEDN

CORRECT
I

5.8mmx 10.2mm
Ball Cap
R=ibFvv 7

INCORREC
FIEFE

to the left.

ER M DOBBHEGHEITTTEL,

or until all air bubbles have been removed.

ZEVWTTEL,

DEOFAIVHDRNTERZDHNEEDRRTY .

5.Fully tighten the cap and clean off any excess oil.

FryvTELODYEYFIFZEEDDHT. BhlA IV EEOTTEW,

- e
INCORRECT CORRECT
Q%=

TER
Install shock silicon cap on to shock body in an angle as shown,
it is normal for excess oil to leak out.

YavIRTa—Icyav oI YaAvF vy TERYHIFZ EE

LEOFAIVHRENE T . ZNREEDRKRTY.

Please pre-thread the ball end hole by using a M3 Screw.
I)AVFAIVEANDHIC. EIM3ZAIEYTY—IVEEST. —ER—IVF+ v TR—IUIc2 vy TLTLEEL,

1.Fully extend the shock shaft until piston is at the bottom of shock body,
while holding the shock upright fill shock oil to the level shown on the diagram

23w Iy v T RESIVT. ERAM VDY 3 v I RTA—DRETIELTTEL.
FEHILVav I Vv 7 bESIVT. a3 v I FAIVEERICRI DL SITEALTLIREL,

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
Dby INFEHNBLSIE. EX M VELTIBHLTTEL, KihEEDET.
3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes
BEYavIYvy7bESIVT. ERM DY IV IRTADRETICLTTEL, LE
ThhE. YavIF IV EHAELTTEL. KiEBHh3E5E. 59<507avy

4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.
2av o) aAVF vy TERBIL. Y3 v IRT 4 —ICBYHFTTEL,

Shock Top Plastic Cap
PERM LS

Shock Silicon Cap

ili T+—L
TavovarvFev s

#350 Sliicone Ol
#350 UV FAIL

Upper Cover
Ty IN—HIN—

é\ Big Bore Damper Foam
By oRT Z VN~

-18 -




9. Oil Damper Assembly / Z1 1L 5 > 1\—DH T}

M1.4x14x20.5mm 5.0T

Spring
©

RTIVY

Aluminium Spring Base Cover 13mm (4)

FIVERF )G R=ZH/N—13mm (4) @ Assembled View

Aluminium Spring Base Cover 13mm =TS
FIVERTY Y GR—ZH/N—13mm ?‘H_\L

M1.4x 14 x20.5mm 5.0T
Spring (2)
ATV T(2)

M1.4x 14 x20.5mm 5.25T
Spring (2)

ATV T(2)
Assembled View

VAT

Ml..4x 14x20.5mm 5.25T
s @
N Assembled View

Aluminium Spring Base Cover 13mm -
FIVIRFY Y GR—ZHN—13mm FEhya

SN

Assembled View
4037 [

-19 -



u ’ Watching the RC Unit Installation click here ‘

10. RC Unit Installation / RC.=y FOEIW{FLF

o

M3 x 6mm Button Head Screw (2)
M3x6mm RZUAY FXT 1) 1—(2)

Double Sided Sticky Tape (1)
mE7r—7 (1)

Motor (Not Included)

Receiver (Not Included)
Ly—N— (HRITEEEhTEY A, )

E—2— (WRIIKREENhTEY EEA. )

ESC (Not Included)
ESC (BAICHEENTHEYVEEA. ) —

Double Sided Sticky Tape
mET—7

A3

_embled View

M3 x 6mm
Button Head Screw
REIANY FRIYa1—

Double Sided Sticky Tape




10. RC Unit Installation / RC.=y FOEIW{FLF

BAG 8 Battery Stopper
Ny FU—=X +yiIN—
Battery Stopper

Ny T )= byiN—
M3 x 6 x 6mm Spacer

M3 x 6 x 6mm AX—H—
M3 Nuts (2)
M3+ k(2)

s

M3 x 12mm Flat Head Screw (4)
M3x12mm 75w bAY FX71) 21— (4)

M3 x 6 x 6mm Spacer
M3 x 6 x 6mm AN—H—

Battery (Not Included)
Ny 7)) — (BRIEEE

hTHBYELA. )
o. M3 Nuts
M3Fv b \L
M5.5 x 5mm Hex Post (2) L
M55 x5mm A~AKRZ b+ (2) T M3 Nuts
M3 Fv b
@ = Graphite Battery Mount
Ml o = 1)y
M3x6x6mmSpacer(2) G2774 NNy T)—= I+
M3 x 6 x6mm AX—1— (2) Z
M5.5 x 5mm
Hex Post
NERZ b
Battery Stopper (2)

Ny TFTI)—=ZFyviN—(2)

Graphite Battery Mount (1)
G774 Ny F )=~ (1)

M3 x 12mm
Flat Head Screw
75y by FRZYa1—

Assembled View
A= Iy




u ’ Watching the Front And Rear Body Post Assembly click here ‘

11. Front And Rear Body Post Assembly / 70/ & U7 R 74— KRR O T}

BAG 8 Front / 7O>k Body Post Cushion
RTA—KRA v 3>

M3 x 8mm Flat Head Screw (2)
M3x8mm 75w kAY FXZ 11— (2)

M3 x 1T0mm Flat Head Screw (4) ?g—yf I—ip7 yy 7
M3x10mm 75w kAwY FRX7 1) 21— (4)
~—~
TR ~
M5.5 x 14.5mm Hex Post (2)

M5.5 x 14.5mm RAKRR + (2)

—
Body Clip
< v Rra—oUyv 7 t\
— M3 x 8mm
Body Clip (6) Flat Head Screw
Rr4—oJv7(6 75y bAy FR5 12—
Aluminium Upper Bumper
FIVET v IS—IN\VIK—
Body Post Cushion (2)

RT4—RAM7wvar (2

M5.5 x 14.5mm
Hex Post

Foam Bumper
T4 —LINVIN—

NARZ b
Front Brass Bumper 43G (1) M5.5x 14.5mm
78> ISV NVIN—43g (1) Hon Post |
. AR b
—————
— \\/’\ g e
)y o Front Body P
\_/ yPost |
7O bRTA—KZ b

AIumlnlum Upper Bumper ]

FIVET v IN—INVI8—(1)

Front Body Post (2)

707 FRFA—KZ b+ (2)

Foam Bumper (1)
TA—=LINVIN—(1)
Front Brass Bumper 43G
7AY TSV VIN—43g
M3 x 10mm —l
Flat Head Screw

M3 x 10mm S w R —
Flat Head Screw 77V by FA7U2 /
7Y ANy FRYYa1—

-22 -




11. Front And Rear Body Post Assembly / 70O/ F & U7 R 71— KA FOER T}

)57 M3 x 10mm Button Head Screw
BAG 8 Rear / V7 M3x 10mm KZ Ay RS Y 1—
Body Post Cushion
RF4—KA M way

M1.6 x 5mm Socket Screw (4)

M1.6x5mm F v v TNy FRT 1) 1—(4)
=

M2 x 9.8mm Pin (4)
M2x9.8mm £ (4)

(e

M3 x 10mm Button Head Screw (2) i
M3 x10mm REZ Ay RX7 11— (2)

o

Rear Body Post
U7 RT4—KRZ b

Bgiy Clip
Flanged Nut - 4mm (4) KTa=79v7 M2 x 9.8mm
75T Fw b -4mm (4) Pin
Er
‘ M1.6 x 5mm
Cap Head Screw
FryvIAy FRI)a1—
Body Clip (4)

RTa—9)v 7 (4)

Body Post Cushion (2) _ _ _ N /.\

RF4—FXLIvvav () Flanged Nut-4mm

4mm Wheel Adaptor
Amm KA —IVT7 Z T2 —

4mm Wheel Adaptor (4)
Amm KA —IVT7 72— (4) (

M2 x 9.8mm
Pin M1.6 x 5mm
e Cap Head Screw

FryvIAYy FRI)a1—
Rear Body Post (2)
Y7 RT4—KRA ()

Note : Please repeat steps for Right Side assembly.
THE  AROMEMIER Ty TEGRLTEE W,

Final Assembled View
RN

-23 -



12. Parts Include / ®HSlcZHB/IN—Y

[ =
M2 x 9.8mm Pin (2)
M3 x 8mm Flat Head Screw (4) M2 x9.8mm E (2)

M3x8mm 75w kAwY KXY 1) 21— (4)
#5000 Oil
#5000 A1 JU
P5 O-Ring (2)
P50 %5 (2
10T Metal Bevel Gear (4)
10T ZILERRNILET (4) 3.5mm Cross Pin (1)

3.5mm 7 ORE> (1)
M3.5x 9.5 x 0.2mm Spacer (4 )

M3.5x9.5x0.2mm AX—1—
18T Metal Bevel Gear (2)
18T ZILEANIVET (2)
4 7 N M5.1 x 15.4 x 0.3mm Spacer (2) Gear Differential Gasket (1)
W ) M5.1x15.4x0.3mm ZAX—5— (2) FTFTIHRT Y (1)
M10 x 15 x 4mm Bearing (2)
M10x15x4mm A7 U5 (2)
g
Differential Outer Joint (2) Gear Differential Housing (1 38T Gear Differential Cover (1)
TITIE—=T3A4>V k(2 FTTFIINITIVT () 3TF77T7HN1N—(1)

A Ay
. 2 Rt el e
7 4 Fa k) ,ﬁq 3 ";’ T . . . ~ =
Standard Hard Main Chassis (1)
XA v—(1)

Suspension Mount Nut Offset Omm (6) Lower 0.5mm Suspension Mount Nut Offset Omm (2)
YAV MY ATy F Omm (6) YAV MYy A7y FOmm-0770.5m (2)
Front Suspension Arm (2) Suspension Mount Nut Offset 0.35mm (2) Lower 0.5mm Suspension Mount Nut Offset 0.35mm-A (1) /B (1)
78V RT7—L4L(2) YAV MYy ATy k 035mm (2) YRV MY bFTEY F035mmA(1)/B(1)- B770.5mm
Suspension Mount Nut Offset 0.70mm (2) Lower 0.5mm Suspension Mount Nut Offset 0.70mm - A (1) /B (1)

ATV by bFTE Y F0.70mm (2) YAV bFy FAT7EY F0.70mmA(1)/B(1)-A770.5m

Rear Suspension Arm (2) Suspension Mount Nut Offset 1.05mm (2) Lower 0.5mm Suspension Mount Nut Offset 1.05mm-A (1) /B (1)
V7HR7—L(2) YAV MYy FF 7€y F1.05mm (2) BRIV by b TRy F1.05mmA(1)/B(1)-0770.5m

-24 -



12. Parts Include / 83 5(c

SHBIN—-Y

Ol

M3 x 6 x Tmm Spacer (6)
M3 x 6 x Tmm AX—1H— (6)

o1

5.8mm Ball Stud H=4mm (4)
5.8mmA—)V A% K K4mm (4)

OS]

45mm Suspension Mount FF +0 (1)
45mm BRI M FFO(1)

43.7mm Rear Suspension Mount RR (1)
43.7mm Y73 AT FRR(1)

S

M3 x 6mm Flat Head Screw (10)
M3x6mm 75w kAY KX 1) 2—(10)

M3 x 8mm Set Screw (4)
M3x8mm+twy F XU 1—(4)

M4 x 10mm Set Screw (4)
M4x10mm -ty b X9 1—(4)

Suspension Mount FR-RF (2)
H AU FFR-RF (2)

M3 x 46mm Pin (4)
M3 x 46mm £ (4)

S
4.8mm Ball Stud L=6mm (2)
4.8mm R—JVAZ Y FL=6mm (2)

Rear ARS Mount - L (1)
ARSU TV F-L(1)

Rear ARS Mount-R (1)
ARSUT7<RU >k -R(1)

vvvv

Belt - 225 (1)
NIV bk -225(1)

4.8mm Ball Stud L=4 (4)
48mm R—JVAZ v K L=4 (4)

ol

M6 x 5 x 2.8mm Nut (2)
M6 x5x2.8mm F+v bk (2)

10

3mm Countersink Washer (3)
3mm 73y bAY R vy v—(3)

Of

4mm Countersink Washer (2)
AMm RAFT VT Ty v —(2)

Steering Arm - L (1)
ATFT7IVVGTT7—L-L(1)

Motor Mount A (1)

— 1
=IO

Servo Saver 23T (1)

=

M3 x 6mm Button Head Screw (1)
M3 xemm RZ ANy FXZ1) 1—(1)

e

M3 x 8mm Button Head Screw (2)
M3 x8mm RZUA\Y FXT1)1—(2)

bau

M3 x 6mm Flat Head Screw (19)
M3x6mm 735w Ay FXZ 1) 12— (19)

e

M3 x 8mm Flat Head Screw (1)
M3x8mm 735w bAY FXZ 12— (1)

VA S 47

21mm Turnbuckle (1)
21Imm 2=\ 7L (1)

Steering Arm -R (1)
ATFT7IVYTT7—L-R(1)

—
D

Servo Saver 25T (1)

D7E—2—I A1) H—REe1/\—23T(1) H—RE1/\—25T(1)

3

M3 x 5 x0.2mm Shim (2)
M3 x5x0.2mm < L (2)

O

M4 x 5.6 x 1.1mm Spacer (2)
M4 x5.6 x 1.1mm AX—1— (2)

M3 x 6 x 2.5mm Bearing (2)
M3 x6x25mmAN7 )5 (2)

M4 x 7 x 2.5mm Bearing (4)
M4 x7x2.5mm N7 > 5 (4)

0=

M6.1 X 7.5mm Post (2)
M6.1 X7.5mm KRR b (2)

Steenng Link (1)
ATFT7IT0>9(1)

b i e Ny P T W

”«
e
% iy .| “' .
5

Servo Plate (1)
—R7L—F(1)

-25 .




12. Parts Include / &2 RIcS

HBIN—"Y

Motor Mount B (1)
D7E—2—<7FB()

8mm Servo Post (1)
8mm H—iRAKZ k(1)

Or= ===

4.8mm x 16mm Ball End (2)
48mmx16mm R—)LIT > K (2)

L]

Antenna Post (1
TUTFRA I~ ( )

A ——

Antenna and Antenna Rod Head (1)
FUTF&T7VTFAY FAY R(D)

BAG 4

Rear Shock Tower (1)
D73y y27—(1)

o]

M3 x 6 x 1.0 Spacer (2)
M3x6x1.0 AN—4—(2)

Ol

M3 x 6 x 1.5 Spacer (4)
M3 x6x 1.5 AX—1— (4)

Of

M3 x 6 x 3.0 Spacer (4)
M3 x6x3.0 AN—1— (4)

M5 x 7 x 0.5mm Brass Spacer (2)
M5x7x0.5mm 75 ZAR—4%— (2)

48 Pitch Spur Gear 78T & Gear Adaptor (1)
48 B F RIN—F7 78T
&T7IVEXTT7HETZ— (1)

M1.6 x 3.5mm Cap Head Screw (2)
M16x3.5mmF ¥y TAYy RAIU1—(2)

M2.6 x 8mm Button Head Screw (4)
M2.6x8mm RZ Ay KXY 1) 1— (4)

M3 x 6mm Button Head Screw (20)
M3 x6mm RZ Ay FXY 1) 21—

M3 x 6mm Flat Head Screw (8)
M3x6mm 75w fAY FX4 1) 12— (8)

M3 x 8mm Flat Head Screw (12)
M3x8mm 735w kAY FRT 1) 21—

Upper Deck (1)
7yIN—=7vF(1)

Front Shock Tower (1)
JOvbtyavos27—1)

- o

5.8mm Ball Stud H=4mm (4)
58mm AR—JV A%y F &4mm (4)

O:[’ i

4.8mm Ball Stud L=4 (4)
4.8mm R—JVA R K L=4(4)

(—

M5 x 25.8mm Center Shaft (1)
M5x25.8mmtE>Z— v 7 (1)

OQ

Bearing Holder - C (1) /D (1)
N7V TRIVE—-C()/

M5 x 7 x 0.2mm Shim (2)
M5x7x0.2mm &/ Ls (2)

bp—u

Twist Bar 20mm (2)
YA A RIN—=20mm (2

M

Bulkhead Cover A (2)
NIVIANY FAHIN—A(2)

B,

Bulkhead Cover B (2)
NIV~ FHIN—B(2)

i

=

(20)

o

e

(12) D (1)

Bulkhead A (2)
NIbIAY FA(Q2)

Bulkhead B (2)
INILIAY KB(2)

Upper Linkage Mount (4)
TYNN=UIr—I37k (4)

-26 -




12. Parts Include / 83 5(c

SHBIN—-Y

4.8mm

1.2mm Stabilizer (1)
1.2mm A2 ES A H#—

O
asta

Anti-Roll Bar Holder (2)
AEZEZAHF—=FRIVLE—(2)

Ball Stud L=3.2mm (4)
R—IVAZ Y FL=32mm (4)

1.3mm Stabilizer (1)
13mm AZ2ES A H—

M3 x 3mm Set Screw (4)
M3x3mmEy FXT 11— (4)

Stabilizer Locker (4)
AZ2ESAHF—Ovh—(4)

4.75mm Stabilizer Ball (2)
475mm A2 ESAHF—R—JL(2)

Stabilizer Ball Cap (2)
(M ARESAHF—KR—=IbF v+ v T (2)

M3 x 4mm Set Screw (4)
M3 x4mm -ty F X7 21— (4)

e

M1.6 x 5mm Socket Screw (4)
M1.6x5mm F vy TNy KZXT1) 12— (4)

M4 x 7 x 2.5mm Bearing (4)
M4x7x25mm A7) > 5 (4)

@

4.8mm x 7mm Ball Cap (4)
4.8mm x7mm R—JLbF v v 7 (4)

BAG b
M3 x 3mm Set Screw (2)
M3x3mm+Ey FRJ 1) 1—

M3 x 6mm Set Screw (2)
M3xemm 4ty F X1 21— (2)

Ol

M3 x 6 x 0.5mm Spacer (2)
M3 x 6 x0.5mm AX—H— (2)

Ol

M3 x 6 x 2.0mm Spacer (2)
M3 x6 x2.0mm AN—H—(2)

Ol

M5 x 7 x 1.5mm Brass Spacer (4)
M5 x7 x 1.5mm 75 X AXR—H— (4)

Ol

M5 x 10 x 3mm Bearing (2)
M5x10x3mm A7) 5 (2)

O.

M5 x 10 x 4mm Bearing (6)
M5 x 10 x 4mm X7 1) > %5 (6)

()

(i

M3 x 10mm Button Head Screw (2)
M3 x10mm REZ ANy KX71)1—(2)

O
4.8mm Ball Stud L=6mm (4)
4.8mm A—JVAZ v K L=6mm (4)

1

4.8mm Ball Stud L=9mm (2)
48mm AR—JVAZ Y FL=9mm (2)

M5.7 x 4.2mm Flanged Tube (2)
M5.7x4.2mm 75V F 21— (2)

M5.7 x 5.5mm Flanged Tube (2)
M5.7x5.5mm 75 I F1—7 (2)

B

Outer Shaft (2)
TIOR—=v 72

o) [| o=

SSK Driveshaft (2)
BALFZIVvIIvT Q)

oy, T

AIumlnum Rear Hub Carrier (2)
SUTNTFv T (2)

Knuckle Arm (2)
Ty IIWT7—L4(2)

——

M3 x 22.9mm Pin (2)
M3x229mm £ (2)

IR  A—

M3 x 26.4mm Pin (2)
M3 x26.4mm £ (2)

28mm Turnbuckle (4)
28mm Z—>IN\v )b (4)

42mm Turnbuckle (2)
2mm 2= /Ny 71V (2)

0

4mm Universal Shaft Cushion (2)
Anm AZN—HIb v T Iv a3 (2)

4.8mm x 16mm Ball Cap (6)
4.8mm x 16mm R—)bF + v 7 (6)

4.8mm x 16mm Ball End (6)
4.8mm x 16mm R—JVIT > F (6)

C-Hub Left (1)/Right (1)
C-Hub ZfI (1)/A# (1)

-27 -




12. Parts Include / 83 5(c

FHBIN—Y

#350 Oil

. ()
&

Aluminum Spring Base Cover 13mm (4)
FIVERA T IR—ZH/IN—13mm (4)

W

M1.4x 14 x 20.5mm 5.0T Spring (2)
M1.4x14x20.5mm 50T R 71 > 5 (2)

W

M1.4 x 14 x 20.5mm 5.25T Spring (2)
M1.4x14x20.5mm5.25T 271 > %5 (2)

#3504 1V

e

2.5 x6 x 0.4mm E-Ring (8)
25x6x04mmEJ > (8)

M2.9 x 1.9mm O-Ring (4)
M29x1.9mmOYU >4 (4)

o

oL

Big Bore Damper Foam (4)

Ev T RT7EVIN—T+—L1\ (4)

m0

5.8mm x 10.2mm Ball Cap (4)

Oi

Bottom Cap (4)
RhLFvvT(4)

Ol

—~ N 5.8mmx 10.2mm R—JLF v v 7 (4) Upper Cover (4
i S)[- Ty IN=HIN— (4
0-Ring Cover (4) "
OV Y ThiIN—(4)
- | Shock Silicon Cap (4)
- [l Yavoy)aAvFev T (

Adjustable Ring (4
AR (4)

Shock Piston (4 Holes) (4)
a3y IEX V(@G R—IV)(4)

oD

Shock Top Plastic Cap (4)
2av I by TTSRFYIF vy T (4)

M3 x 23mm Shock Shaft (4)
M3x23mm¥av oo+ 7k (4)

M12.5 x 1.5mm O-Ring (4)

Oil Shock Body (4)
M125x1.5mmOY % (4)

T3y IRT 14—

(4)

@

BAG 8 M1.6 x 5mm Cap Head Screw (4)
M3 Lock Nut (2) M1.6x5mm F+ v Ty FXT 1) 1—(4)
M3Ev o+ k(2
h Body Post Cushion (4)
o. = M3 x6 5 Head s o RF4—RAMIvI 3> (4
. X 6mm Button Hea crew
M2 x2-8mm E!I/(‘&) M3x6mm KZ YAy KR4 11— (2)

M5.5 x 5mm Hex Post (2)
M55 x5mm RARZ b+ (2)

O=

M3 x 6 x 6mm Spacer (2)
M3 x 6 x 6mm AXR—H—

C—=<

@)

P TP

M3 x 10mm Button Head Screw (2) Bumper (1)
M3 x1 REIAY R 1)a—(2 —
Flanged Nut - 4mm (4) 3x10mm RZYAY FRA71 2= (@) ASZA V)]
737YF v k-4mm4) h
- M3 x 8mm Flat Head Screw (2)
M3x8mm 73w bAY FX7 11— (2)
Front Brass Bumper 43G (1

M5.5 x 14.5mm Hex Post (2)
M5.5 x 14.5mm 7" ARA k (2)

Body Clip (10)
RF1—2oUv7(10)

Battery Stopper (2)
Ny FU—=XbyIN—(2)

Foam Bumper (1)
TA—=LINVIN—(1)

4mm Wheel Adaptor (4)
Amm KA

7OV 8IS VINVIN— 43g (1)

g

M3 x 10mm Flat Head Screw (4)

M3x10mm 735w kAY FX7 1) 21— (4)

Aluminum Upper Bumper (1)
M3 x 12mm Flat Head Screw (4) TIVETyIN—I\>IN—(1)

— IV BT — M3x12mm 75w kA RRY 1) 21—

(4)

(4)

Graphite Battery Mount (1)

TGZ2774MN\y T )= (1 Double Sided Sticky Tape (1)

. mE7T—7 (1)
Rear Body Post (2) Front Body Post (2)
D7 RT4—KA R (2) 70V FRTA—KRA R (2)

-28 -




SHLWIA

DRIVER (E5)

DATE (07 7 07 7 2020

FINAL POSITION (3esesia BEST LAPS (m:m%0

CIRCUIT (## PYC
H Place (=) [Jindoor (z=m) Outdoor (£5h)
110)SCATE] ITOURINGRCAR) . / v M Track (i5it) [V] Asphalt (E®) [ Carpet (%)
S-B:s'-l‘ﬂgl.;';_-? ) A M Traction @r#7) ] High (%) Medium () [] Low (®)
B Track Condition (Bit4ki%) [V]Flat (g8 []Bumpy (ms#)
Gear Diff [ spo0l (um) 0.5 mm Wheel Hex ! shockabsorber Ride Helght
Oil GhiRE)
Gear (&%) ﬁff;ﬁtgigmmusmm ¥ 350 5 mm
(hiRE/ER) o ; N Camber Angle
5K/1.5g / CHub Piston (%) Gh ) .
2829 welg [ e x [/] Compostee 2 3 @Holes 2
o _—
Al 1.7 mm|—
—I?%c;g)y [V]ow * ] . Sway Bar (BsiEi2)
Rolling Shim Spring (&#)
7.3 mm
Blue .
0 mm Droop (HEE(TIZ)
Bladder Foam
(HEETHEREA) 1.4 mm
Yes[ ] No[V/] | Downstop
SUs. CENTER GARVITY i ————— = (R L RRAD)
FF [Jasmm [Z]somm f| "CPOU" “‘2‘“; " 5 mm
FR [J45mm [/]50mm e — I
Notes (&) Toe Angle (Eﬁ;ﬁ)
shockabsorber ms |IEEGERL
Oil () (REBEE) 5 mm
# 350
Piston (&) Camber Angle
2 3 @Holes (GHRR) 2
SUS. CENTER GARVITY 7.7 mm S
RF [J4smm [/]s0mm - Sway Bar (F515#2)
T T RR [Jésem Zsonm M| SPYing (50 y
Rolling Shim G 1.2 mm
mm [ V] 0 mm reen —
12 Bladder Foam Droop. (#E5#)
BELT TENSION ADJUSTMENT (HEBTEERE4)
[] composite iy 2 mm
Aluminum Yes I:, No Downstop
Rebound (i) (4% L FRAL)
g 5.0 mm
25 % —_—
LOW F — Toe Angle (%)
Wheel Hex Notes (f#i) o
2
V' N r' S
WIDTH £i§ WIDTH 21§
187 Imm 184 i/mm

(W) WIHILO

WHEEL BASE
259 /mm

WEIGH 7 7579 With Out Body

FRONT (&i5) REAR #J5)
Tre Rush I Rush | Spur Gear (ki) 72 2T 48 Pinion Gear (s$7&) 34 T
g;)é%)ound 40 I 40 | Motor (&%) MAGNUM 13.5 Battery (Eit) 4500
!u?:?a?rt 039M I 039M | ESC (m#®)  HWXRIO0 Stock Servo (fAfg)  Power HDR12
}gh)ed Std I std | Body (&%) FK8 Wing (R®) Std

. . . ( Spur/Pinion x 1.9) : 1

: Final Drive Ratio (#tt
Egrement yovs [ movs | 0 (402 )1




SHL I

DRIVER (E5)

DATE

/7 /7

FINAL POSITION (3esesia

BEST LAPS (m:m%0

CIRCUIT (&3E)

W Place (b [Jindoor (z=m) [] outdoor (z=5h)
1 10)SCALE] (TOURINGICAR / b/ W Track (5it) [JAsphalt (2#%) [ ] Carpet (#%)
S-ES'I"-Z_"-.EI.;';_? 4 N M Traction @r#7) ] High (%) [ Medium () [] Low ¢®)
B Track Condition (Bit4ki%) [(JFiat @8 []Bumpy (ms#)
Gear Diff [ spo0l (um) Wheel Hex ! shockabsorber Ride Helght
Oil (HiRE)
BELT TENSION ADJUSTMENT mm
O Gear () [,k 25 #
(hiRE/ER) Piston (zz) Can(wali{%r g)ngle
Wt/g 2 3 4 Holes °
5 __
mm [—————
'?L}C;g)y Sway Bar (F515#%)
i Spring (##)

Rolling Shim

(W) WIHILO

mm
Droop (HEEf712)
Bladder Foam
(B TEERG48) mm
Yes[ ] No[_] | Downstop
SUS. CENTER GARVITY Reb. q " (BB 1L PR{D)
FF [J45mm []50mm ebound (3#its % mm
FR [Jasmm [Jsomm
Notes (&) Toe Angle (&f)
shock absorber gma |G ELEEL
Oil (hRE) (it 2E)
mm
#
Piston (; Camber Angle
I (R (4MER)
2 3 4 Holes
SUS. CENTER GARVITY mm
RF [J4smm []somm Swa B—ar po—
RR [Jasmm [Jsomm [B| SPYiNg (Ge3) y Bar (FiaeR)
mm
D b 1752
Bladder Foam roop (HE{71)
[] composite (HETEE ) ™
I:I Aluminum Yes I:, No I:, Downstoép
Rebound (&%) (BB ILFR L)
mm
%
Toe Angle (R#8)
Wheel Hex Notes (f&zt) .
W £ WIDTH £i&
/mm o

WHEEL BASE
/mm
FRONT @) REAR (&)

Tre I | Spur Gear (ki) T Pinion Gear (Tt T
gggﬁgound I | Motor (%) Battery (®it)
!;gﬁe):-rt I | ESC (=) Servo (fAMR)
Wheel I | Body (&) Wing (R#®)
(HE) —
Tire Treatment I Final Drive Ratio (#5tt) ( Spur/Pinion x 1.9) : 1
(#K) ( )1




SHLUIA

DRIVER (E5)

DATE

/7 /7

FINAL POSITION (3esesia

BEST LAPS (m:m%0

CIRCUIT (&3E)

W Place (b [Jindoor (z=m) [] outdoor (z=5h)
1 10)SCALE] TOURINGCAR] y/ D/ M Track (i) [JAsphalt (2#%) [ ] Carpet (#%)
SETTING 4 N B Traction (n%7) [ ] High (®) [JMedium ® [ Low t®
B Track Condition (Bit4ki%) [(JFiat @8 []Bumpy (ms#)
Gear Diff [ spo0l (um) Wheel Hex ! shockabsorber Ride Helght
Oil (HiRE)
BELT TENSION ADJUSTMENT mm
O Gear () [,k 25 #
(hiRE/ER) Piston (zz) Can(wali{%r g)ngle
Wt/g 2 3 4 Holes °
5 __
mm | ———————
'?L}C;g)y Sway Bar (F515#%)
i Spring (##)

Rolling Shim

(W) WIHILO

mm
Droop (HEEf712)
Bladder Foam
(B TEERG48) mm
Yes[ ] No[_] | Downstop
SUS. CENTER GARVITY Reb. q " (BB 1L PR{D)
FF [J45mm []50mm ebound (3#its % mm
FR [Jasmm [Jsomm
Notes (&) Toe Angle (&f)
shock absorber gma |G ELEEL
Oil (hRE) (it 2E)
mm
#
Piston (; Camber Angle
I (R (4MER)
2 3 4 Holes
SUS. CENTER GARVITY mm
RF [J4smm []somm Swa B—ar po—
RR [Jasmm [Jsomm [B| SPYiNg (Ge3) y Bar (FiaeR)
mm
D b 1752
Bladder Foam roop (HE{71)
[] composite (HETEE ) ™
I:I Aluminum Yes I:, No I:, Downstoép
Rebound (&%) (BB ILFR L)
mm
%
Toe Angle (R#8)
Wheel Hex Notes (f&zt) .
W £ WIDTH £i&
/mm o

WHEEL BASE
/mm
FRONT @) REAR (&)

Tre I | Spur Gear (ki) T Pinion Gear (Tt T
gggﬁgound I | Motor (%) Battery (®it)
!;gﬁe):-rt I | ESC (=) Servo (fAMR)
Wheel I | Body (&) Wing (R#®)
(HE) —
Tire Treatment I Final Drive Ratio (#5tt) ( Spur/Pinion x 1.9) : 1
(#K) ( )1




Spare Parts & Optional Parts / AN7IN\—"Y & A7 aFIvix—Y

$
oy

gy
Ay
oy

ity
ttitels

it
it

3RAC-BE4816/V2  ¥310
4.8mm Ball End Sef -
16mm & 12mm /V2
48mmA—/L IV REy b
-16mm & 12mm/V2

3RAC-BE4816/V3
4.8mm Ball Cap Set
- 16mm_V3

48mm R—/LF vy Ty h
-16mm V3

¥250

3RAC-BS48RO/TE  ¥680
7075 Aluminum 4.8mm Roll
Bar Ball (4pcs) - Teflon Coated
48mm7)b=a—)b/\—
-dpcs(F7OYA—T4VY)

3RAC-BS58H4/TE  ¥1530

3RAC-BS4806/TE

¥1530 3RAC-BS480975/TE ¥1690 3RAC-DPO?

¥680

7075 Aluminum 5.8mm Hex Ball 7075 Aluminum 4.8MM Ball Stud 7075 Aluminum 4.8mm Ball Stud - Big bore piston

Stud H=4 (10 pcs) - Teflon Coated
70757)L=5.8mm Hex R—)L A% I
£4mm (10pcs) -7 7O A—F127

L=6 (10 pcs) - Teflon Coated
70757 )V Z4.8MM R— VA% Rk

L=9 (10 pcs) - Teflon Coated
48mm7IVER—IVAR Yy R I

1.1x4

6mm (10pcs) - 7 7012 I—74>% £9mm - 10pcs(z7 0 A—7 1 4) ﬁ“/7’f‘7 N
X

4

o
Co
ce

cs

o

v

OO
OO
o

\

\
\
\%

3RAC-ER2506
E-Clip2.5x6x0.4
- 10pcs

E-71)w 7 2.5mm(AIE) x 6rm
(9442) x 0.4mm (B34) - 1082

¥150

3RAC-H2320/BK ¥760
Sanwa Single Arm 3.0mm V2
(servo gear hole to ball end

hole length:20mm)- Black
Sanwafi> 7| 77—[53.0mm

Ver. 2(0—RF77R~R—)LT

¥ RNERRIEH 20mm) - 75wy

3RAC-H2520/BK ¥760
Futaba Single Arm 3.0mm V2
(servo gear hole to ball end

hole length:20mm)- Black
Futabafi>>%7 )b 77— [x3.0mm

Ver. 2( —RFT7R~R—)bIT>
R7us R 20mm) - 75w

3RAC-NI30/BL
3.0mm Lock Nuts
(10pcs) -Black
3.0mmBvyFvh
(0fBAY) -TZv o

¥200

3RAC-P3 ¥250
P3 O Ring (2.9 X 1.9mm)
(Spcs

)
P30-J>% (29X 1.9mm)
(5pcs)

3RAC-PS ¥250
P5 O Ring (4.8 X 1.9mm)
(Spcs)

P50-1)>% (4.8 X 1.9mm)
(5pcs)

3RAC-PN2010  ¥150
M2 x 10mm Steel Pin

- 5pcs

M2 x 10mm RF—jLE>
- 51

\
\
\.

3RAD-SK10 ¥250
3Racing and Sakura
Sticker

3= VT &Y ISR
TYH—

3RAC-SWO3/V2  ¥610
Stainless Steel 3mm Shim Spacer
0.1/0.15/0.2/0.25/0.3

Thickness 10pcs each

ATVARF-I 3mmILAN -4-0.1/0.15
/0.2/0.25/03mm/E & 108 A

3RAC-SWO5/V2  ¥610
Stainless Steel 5Smm Shim Spacer
0.1/0.15/0.2/0.25/0.3mm

Thickness 10pcs Each

ATVVARF-Ib SmmIAAA -4-0.1/0.15
/0.2/0.25/03mm/E & 104 A

3RAC-TEOO1 ¥310
Super Strong Mounting
Tape 100 x 25mm (4pcs)
BOmET—7

100 x 25mm(4pcs)

3RAC-TR321

64 Titanium 3mm
Turnbuckle - 21mm (2 Pcs)
64F2>3mmAR—>
INvZ)b - 21mm(2pcs)

¥430

3RAC-TR328
64 Titanium 3mm
Turnbuckle - 28mm (2 Pcs)
64F 2> 3mmAR—>
JNw7)b - 28mm(2pcs)

¥430

3RAC-TR332
64 Titanium 3mm
Turnbuckle - 32mm (2 Pcs)
b4F2>23mmBE—>
I\ - 32mm(2pcs)

¥540

é&

6{?

13
go
oS

3RAC-WC3/BK ¥370
Aluminium M3 Countersink
Washer (10 Pcs) - Black

AL M3 M7y¥4-( 10Pcs)
ISy

3RAC-WF305/BK ¥370
Aluminium M3 Flat Washer
0.5mm (10 Pcs) - Black
M3 x0.5mm 7)V=Tvv
—(10Pcs ) - 72w

3RAC-WF310/BK  ¥370
Aluminium M3 Flat Washer
1.0mm (10 Pcs) - Black

M3 x 1.0mm 7)V=T v+
—(10Pcs)- 75wy

3RAC-WF315/BK  ¥370
Aluminium M3 Flat Washer
1.5mm (10 Pcs) - Black

M3 x 1.5mm 7)b=T vy
—(10Pcs)- 7wy

3RAC-WF320/BK  ¥370
Aluminium M3 Flat Washer
2.0mm (10 Pcs) - Black

M3 x2.0mm 7)V=T vy
—(10Pcs)-TSvy

3RAC-WF325/BK ¥370
Aluminium M3 Flat Washer
2.5mm (10 Pcs) - Black
M3 x2.5mm 77)V=Tvv
—(10Pcs ) - 7Zwv%

3RAC-WF330/BK ¥370
Aluminium M3 Flat Washer
3.0mm (10 Pcs) - Black
M3 x3.0mm 7Ib=T v+
—(10Pcs ) - 7oy

O
O

©
©

Qo
o

3RAC-WF335/BK ¥370
Aluminium M3 Flat Washer
3.5mm (10 Pcs) - Black
M3 x3.5mm 7Ty
—(10Pcs ) - 7owv¥

3RB-6700-72/2  ¥190
Double Metal Shield Bearing
10x 15 x4 mm (2 pcs)

10x 15 x4mm Z7 )L A2 )L
2= IVRRT 1) (2pcs)

3RB-6700-22/10 ¥750
Double Metal Shield Bearing
10x 15 x4 mm (10 pcs)

10x 15 x 4mm A7)V A2
2 —)b RR771) >4 (10pcs)

3RB-MR74-71/2 ¥170
Double Metal Shield Bearing
4x7x25mm (2 pcs)
4x7x25mm AT IVARIL
2= IVRRT1)> %5 (2pcs)

3RB-MR74-2Z/10 ¥680
Double Metal Shield Bearing
4x7x2.5mm (10 pcs)
4x7x25mm AT VAR
> — )V RR71) >4 (10pcs)

3RB-MR85-2Z/W3/2  ¥250
Double Metal Shield Bearing
5x8x3mm (2 pcs)

LT IWARIV—)V RNTY)
%7 5x8x3mm EAY)

3RB-MR85-2Z/W3/10 ¥990

Double Metal Shield Bearing
5x8x3mm (10 pcs)

LTI AZIV—)VRNT)

> 5x8x 3mm (10f8AY)

i

I

3RB-MR105-2Z/2 ¥160
Double Metal Shield Bearing
5x10x 4 mm (2 pcs)

5x 10x 4mm 27 )V AR
=)V RXRT UV (2pcs)

3RB-MR105-22/10  ¥660

Double Metal Shield Bearing
5x10x 4 mm (10 pcs)

5x 10x 4mm Z 7L A2
=V RRT)>F(10pcs)

3RB-MR1052Z/B3/2  ¥190
Double Metal Shield Bearing
5x10x 3 mm (2 pcs)
5x10x3mm # 7L AZ )L
=V RRT T (2pcs)

3RB-MR10522/B3/10  ¥990
Double Metal Shield Bearing
5x10x3 mm (10 pcs)
5x10x3mm 7))L A&V
=)V RRT > F (10pcs)

SAK-27 ¥230
Suspension Inner Pin Set
For 3racing Sakura
3L— % -Sakurafi
PYRAVF—EVEYh

SAK-27U ¥920
Suspension Inner Titanium
Coated Pin Set
TFRAVF—FE>YA—
Eveyh

SAK-28A ¥340
M3 x 22.9 Suspension
Quter Pin Set

M3x 229 YAV T3V
ToR—EVY b



Spare Parts & Optional Parts / AN7IN\—"Y & A7 aFIvix—Y

88.,
—

,,77

9.
9

5y

&
21

SAK-40B ¥310
Universal Shaft Roller For
3racing Sakura
3L— % Sakura 1=
N—=H)Vrvy7bO—>—

SAK-42

King Pin Post For
3racing Sakura
3L—> % Sakuraf
FUUEVRA

¥310

SAK-50 ¥760
Body Post & Bumper For
3racing Sakura
3L— > -Sakurafl
RTA—RAR&INV /=

SAK-A505B ¥1020
Upper linkage mount for
Sakura Advance
Sakura Advancefd
TYIN=IU =IOk

SAK-A509
Stabilizer Locker for
Sakura Advance
Sakura Advancef
AEESAHY—Ovh—

¥850

SAK-A515/V2  ¥2540
Aluminum Rear Hub Carrier
For ADVANCE Ver.2
ADVANCER7IL=)7T
INTFvJ7T Ver2

SAK-A516 ¥1020
Aluminum Damper Adjust
Ring & Spring Base Cover
TIVEEVIN=T I %A
G YRTAVIN=RA/N\—

LJ

&

<9
<9

O
o

O
o

SAK-A518 ¥3390 SAK-A524 ¥510 SAK-A525 ¥510 SAK-A529/A ¥510 SAK-A529/B ¥250 SAK-A529/C ¥340 SAK-A529/D ¥340
Ultimate Aluminum Front Suspension Arms Rear Suspension Arms Steering Post For Steering Spacer Mé x 5 x 2.8 Nut For 4mm Steering Flat Head
C Hub For Advance 2K18 For Advance 2K18 Advance 2K18 M4x56x1.1 Advance 2K18 Washer(specially)
TIVICNT ADVANCE 2K18 EVOA ADVANCE 2K18 EVOF ADVANCE 2K18 EVOA AT TIVGAR—H— ADVANCE 2K18 EVOFA Aamm 77T TZv b
7OYMNFRT— 1 V7HRAT7— L ATTUVYTRAR M4x56x1.1 M6x5x28Fwh Ay Ry v —(ERER)
SAK-A530 ¥1690 SAK-A534 ¥510 SAK-A538 ¥3390 SAK-A538/BK ¥510 SAK-A538/BU ¥510 SAK-A538/CL ¥510 SAK-A538/GR ¥510
Bulkhead Cover M5 x 7 X 1.5Brass Spacer M1.4x 14 x20.5 M1.4x14x20.5_4.25T M1.4x14x20.5_5.0T M1.4x14x20.5_6.5T M1.4x 14x20.5_525T
For Advance 2K18 For Advance 2K18 Spring Set C3.40 (2 pcs)_Black C2.95 (2 pcs)_Blue C2.40 (2 pcs)_Clear C2.80 (2 pcs)_Creen
ADVANCE 2K18 EVOA ADVANCE 2K18 EVOA M1.4x14x20.5 M14x14x20.5_425T A7 M14x14x205 50T A7  M14x14x205 50T X7 MI1.4x14x20.5 525T R
INIVIANY RAN— M5x7 X 1.5 BEfRAX—H— XFU>Twyh 2T (EAN)-TZvy 2T QMEA) B 2T AEAN) - 00T UG (2BA) - 71—

==

=3

P

==

=S

= =

e ey

SAK-A538/GY  ¥510
M1.4x 14 x20.5_6.25T
C2.50 (2 pcs)_Crey

SAK-A538/OR  ¥510
M1.4x14x20.5_5.5T
C2.75 (2 pcs)_Orange

SAK-A538/PU ¥510
M1.4x 14 x20.5_4.5T
C3.25 (2 pcs)_Purple

SAK-A538/RE ¥510
M1.4x 14 x20.5_4.75T
C3.10 (2 pcs)_Red

SAK-A538/WH  ¥510
M1.4x 14 x 20.5_6.0T
C2.60 (2 pes)_White

SAK-A538/YE ¥510
M1.4x14x20.5_5.75T
C2.70 (2 pcs)_Yellow

SAK-A541 ¥1350
7075 FR-RF Suspension
Mount For Advance 20

M1.4x14x20.5_625T 27 M1.4x14x20.5 55T 27 M1.4x14x205_45TR7  M14x14x20.5_475T A7 M14x14x20.5_575T X7 KIT-ADVANCE 21/ Advance 207 L=
U2 (28AY) - T L— UV (2MBAY) - ALY UV EAY)-IN=TIb DT (EAY) - Ly b 2T (MEAN) - 1zR JAVIZZZaNN 7075 FR-RFH ARV b
@
@
RN % . o
/ o @ @
o @@
o @9
e @)
L
, &y o
(4
SAK-A542 ¥1690 SAK-A543 ¥1690 SAK-A544 ¥1690 SAK-A545 ¥850 SAK-A546 ¥4400 SAK-A546A ¥1700 SAK-A546B ¥1020
7075 ARS Rear Suspension 7075 Suspension Mount FF 7075 Suspension Mount RR  Suspension Mount Nut Big Bore Aluminum Oil Low Profile Bigbore Main  Upper Cover For
Mount For Advance 20 (45mm) For Advance 20 (43.7mm) For Advance 20 For Advance 20 Damper Set Body (16mm) For SAK-A546  SAK-A546
Advance 2077 /L= Advance 207727075  Advance 2077)L=7075  Advance 20F Advance 20E VYR 7 SAK-AS46FIO—TAT71IVE SAK-A546F
7075 ARSUTH ARV N HAR DV RFF-0(45mm) SRR DY RRRE3IMM) RV Rk WEFAWE YN~y k  VTRTACLRTA=06mm) 7y {—py 3~
SAK-A546C ¥1020 SAK-A548/V2 ¥1350 SAK-A552 ¥1020 SAK-AS557 ¥1020 SAK-A559 ¥510 SAK-A564 ¥1690 SAK-A565 ¥680

Damper Bottom Cap
For SAK-A546
SAK-A546f34 > )\ —
RELFvyT

Front Graphite Shock Tower
For KIT-ADVANCE FF21
KIT-ADVANCE FF21/7 0>
NIZT7A b avyRT—

7075 Aluminium Steering Link
For KIT-ADVANCE FF21
KIT-ADVANCE 21/70757
WWERTTIV TG

Twist Bar 20mm For
Advance 20M
Advance 20MFA
VA ARN—=20mm

Differential Bearing
Housing For Advance 20M
Advance 20ME7 77

U GINTD VG

Aluminium Differential
Bearing Housing
TIWETIRTIY
INTIVYG

Graphite Upper Deck
Stiffener 1.5mm
TST7A T YINTYVFR
F7F—1.5mm



Spare Parts & Optional Parts / AN7IN\—"Y & A7 aFIvix—Y

SAK-A567 ¥2710
38T Gear Differential For
KIT-ADVANCE 21M
KIT-ADVANCE 21MA

SAK-A567A ¥680
38T Gear Diff Housing

For KIT-ADVANCE 21
KIT-ADVANCE 218

SAK-A5678B

38T Spool Pulley For
KIT-ADVANCE 21M
KIT-ADVANCE 21 M/

¥680

SAK-A567C ¥850
Differential Outer Joint
For KIT-ADVANCE 21M
KIT-ADVANCE 21MA

SAK-A567D ¥340
Gear Differential Gasket
For KIT-ADVANCE 21M
KIT-ADVANCE 21MA

SAK-A568 ¥2370
Front Spool Housing For
KIT-ADVANCE 21M
KIT-ADVANCE 21MA 70O

SAK-A568A ¥1690
Front Spool Outer Joint
For KIFADVANCE 21M
KIT-ADVANCE 21MAZ 0>

F777381 FPFIINTD 38T 3BTAT =)L T =V — FITIR—Da( Tk ARGy ISy B bRT—IVINTD VY FRT=IVTI8—DaAk
SAK-A570 ¥1690 SAK-A571 ¥680 SAK-A572 ¥2370 SAK-A574 ¥1690 SAK-A575A ¥680 SAK-A580 ¥850 SAK-AS580A ¥850
One Piece Suspension Graphite Rear Bulkhead Wipers Arms 16.5mm Lay Shaft Spacer Front Stabilzer 1.2-1.5mm  Rear Stabilzer 1.2-1.5mm
Mount FR for Advance_FR Suspension Stiffener For KIT-ADVANCE 21 For KIT-ADVANCE FF21 M5 x 7 x0.5mm For KIT-ADVANCE For KIT-ADVANCE
KIT-ADVANCE 21MA Advance 2IMABY > 774  KIT-ADVANCE 21H KIT-ADVANCE FF21]] M5x7x05mmbLA<+ KIT-ADVANCEFBZ7 0> hX  KIT-ADVANCERJ7’ X%
YAI TV MR NITHRARFT7F— INIVIAY R 16.5mm VA /8=7 — 1\ TRANR—=H— 2EZAH—(1.2-1.5mm) ES4H—(1.2-1.5mm)
SAK-A580B ¥680 SAK-ASL81 ¥3050 SAK-AS8TA ¥850 SAK-A582 ¥850 SAK-A583 ¥1690 SAK-D528 ¥510 SAK-D528/A ¥510
Stabilzer Ball Cap Set ARS Active Toe system ARS Graphite Plate Air Flow 40 x 40 Aluminum Tranmission Ball M5.5 x 5 Hex Post Battery Stopper

For KI-ADVANCE 21 For KIT-ADVANCE For KIT-ADVANCE For KIT-ADVANCE 21 bearing housing C_D For D5S For D5S

KIT-ADVANCE 213X % KIT-ADVANCE 21/ARS KIT-ADVANCE 21FARS KIT-ADVANCE 218 TIVE TV RAZw37R— Sakura D5 A Sakura D5S A
ESAY—R—vFvvT  TUOTATh—VRTL IZI77ANTL—h 40x40mm T7 70— T UVGTINGT VT MS5.5 x 5nm7SFAARA b Ny T =Z k) {—
SAK-D4823/BK ¥2030 SAK-F13/HD ¥459 SAK-F79/V2 ¥1190 SAK-F79A ¥510 SAK-F79B ¥510 SAK-F?3 ¥1020 SAK-F98 ¥1350
Aluminum Upper Bumper Rear Outer Shaft Metal Differential Gear Metal Differential Gear Metal Differential Gear Battery Mount Center Pulley set

For D4 - Heavy Duty Set (10T&18T) Set 10T For SAK-F79 Set 18T For SAK-F79 For KIT-FF20 For KIT-ADVANCE FF21
SAKURA D4H UTT798—=2% Tk AT TET Y b SAK-F79BA IV T T SAK-F79RAZIVT T KIT-FF20A KIT-ADVANCE FF21 {1
TIVETwIN—=IN )N~ (NE=T21—T4—) (10T&18T) F7v k10T F7tv 18T Ny T)—=TUk tya—T=) vk
SAK-F98/A ¥1350 SAK-F?8/B ¥850 SAK-F99 ¥5590 SAK-F100 ¥3050 SAK-F101 ¥1690 SAK-F102 ¥760 SAK-F103 ¥2030
Center Gear Adaptor set  Center Shaft Graphite Main Chassis Motor Mount Servo Plate Set S3M225 Belt Graphite Upper Deck

For KIT-ADVANCE FF21 For KIT-ADVANCE FF21 For KIT-ADVANCE FF21 For KIT-ADVANCE FF21 For KIT-ADVANCE FF21 For KIT-ADVANCE FF21 For KIT-ADVANCE FF21
KIT-ADVANCE FF21Ft>  KIT-ADVANCE FF21H KIT-ADVANCE FF21F KIT-ADVANCE FF21F KIT-ADVANCE FF21 8 KIT-ADVANCE FF21 8 KIT-ADVANCE FF21F
B—FTTETZ—1 vk 2= vTh IIT7A A vT—  E—Z—ITUH HY—RTL—htvh S3M225-3 N\)b b IIT7A T YIN—TvF

g e °f
. Q;
e o
-

SAK-F104 ¥1690 SAK-F105 ¥1350 SAK-F106 ¥2030 SAK-F107 ¥850 SAK-U118 ¥230 SAK-U122D_V2 ¥340

Graphite Rear Shock Tower
For KIT-ADVANCE FF21
KIT-ADVANCE FF219'5
T7ANIT 3w o8 T—

Graphite Rear T Plate

For KIT-ADVANCE FF21
KIT-ADVANCE FF21F

IST7ANTTTL—h

Front Brass Bumper 43G
For KIT-ADVANCE FF21
KIT-ADVANCE FF21 3
7OV NI SVINTIN—43g

Steering Bridge

For KIT-ADVANCE FF21
KIT-ADVANCE FF21
RFTIVT T

Rear Suspension
Outer Pin Set
VY RT7 o2 —
Evtyh

4MM Universal Shaft
Cushion

AMM I ZN—=F)Lv
Thovay

SAK-U130/V2/BK  ¥1020
Wheel Adaptor (4mm)

- Thick Ver.2
RA—IVTZTZ—(4mm) -
BEWg17(Ver2) - EVY



Spare Parts & Optional Parts / AN7IN\—"Y & A7 aFIvix—Y

00‘ P@©

0“ Poe

O
©'.©

OO

o ‘ pp @ @ .©
®e 0. o
SAK-U314A ¥460 SAK-U314B ¥460 SAK-U314D ¥340 SAK-U320 ¥760 SAK-U322/V2 ¥850 SAK-U428 ¥2030

Damper Plastic
Replacement
SAK-U314 3342

Damper O RING
Replacement
SAK-U314 3ia

Big Bore Damper Foam
For #SAK-U314
SAK-U3T4BEY R

Graphite Composite
C Hub (4 degree)
C-INT AB(IZT774

Graphite Composite
Knuckle Ver.2
FvIIWIZT7A b

43mm Swing Shaft For
Sakura Ultimate 2014
Sakura Ultimate 201458

SAK-U428/A  ¥1020
43mm Swing Shaft

For SAK-U428
SAK-U428F343mm

TIAFYIEVIN=IN=Y  ZIN—= 0y TEYIN=TH—1 BEMEERE) BEMKERA) A3mmRA T v 7+ RAVGIv T
SAK-X20 ¥310 SAK-X21/BK ¥420 SAK-X27 ¥2750 SAK-X27A ¥920 SAK-X27B ¥760 SAK-X27C ¥620 SAK-X27D ¥620
Foam Bumper For Aluminium Axle Pin Holder SSK Driveshaft For SSK Swing Shaft For SSK Outer Joint For SSK Join Case For SSK Cross Joint For
3racing Sakura XI For 3racing Sakura XI Sakura XI #SAK-X27 #SAK-X27 #SAK-X27 #SAK-X27

Sakura XIF3 3RACINGT 2 SM 7O SAKURA XIFFZ A+ #SAK-X27 FIRA VG2 %  #SAK-X27AT7 942 —T3 #SAK-X27BY 31 #SAK-X27F70A3
DL AT TIWETIRIVEYRIVE— ZwiTvTh T (EHIRORER) A b (ZEHRORE B —R (ZEIEDRESR) A~ (ZEIRDRE )

=
X

i
T
17

i
i

I'}}}Il

i

iith

V3L
Tty

SAK-XS110C ¥230
Gear Differential Spacer
Set For Sakura XI Sport
Sakura XI Sport A
FYFIAR—Y—1 v+

ST-025 ¥610
Tool Set Service Pack

For 1/10

1/104—H

V—=jbtyh

TS-SBS306

M3 x 6 Button Head
Hex Socket (10pcs)
M3 x 6 7REREZIAY R
A7) 1—(10EAY)

¥200

TS-SBS308 ¥200
M3 x 8 Button Head

Hex Socket (10pcs)

M3 x 8 REREIAY R
A7) 1—(10fAAY)

TS-SBS310 ¥200
M3 x 10 Button Head
Hex Socket (10pcs)

M3 x 10 REREZUAY K
A7) 1—(10fAAY)

TS-SBS312 ¥200
M3 x 12 Button Head
Hex Socket (10pcs)

M3 x 12 REREUAYF
A7) 21—(10EAY)

TS-SFS205

M2 x 5 Flat Head
Hex Socket (10pcs)
M2x575A7 Y by R
A7) 21— (10f8AY)

¥200

i
it

2 £
A pa
7'1'7'7

oy

¥
™

i
i

1
fiith

TS-SFS207 ¥170
M2 x 7 Flat Head

Hex Socket (10pcs)
M2x7 KRBTy Ay R

TS-SFS306 ¥200
M3 x 6 Flat Head

Hex Socket (10pcs)

M3 x 6 75BT Ty YR

TS-SFS308

M3 x 8 Flat Head
Hex Socket (10pcs)
M3x8 757 Z VAV

¥200

TS-SFS310

M3 x 10 Flat Head
Hex Socket (10pcs)
M3x 10 7REBT7 Y kY K

¥200

TS-SFS312

M3 x 12 Flat Head
Hex Socket (10pcs)
M3x 127575y by K

¥200

TS-SFS315

M3 x 15 Flat Head
Hex Socket (10pcs)
M3x 15 7RAT7ZY Ay K

¥200

TS-S§3025 ¥250
M3 x 2.5mm Set Screw
(10pcs)

M3 x 2.5mm v b RT711—

A)2—(10{EAY) A71)2—(10{EAW) A7)2—(10@AY) A7) 21—(10{EAY) A71)2—(10{EAY) A71)2—(10{EAY) (T0AW)
.. g 8.8 ."'l l l
os's’s || o%%s || 8°8°8%s 1°1°1%s
TS-SS303 ¥230 TS-SS304 ¥300 TS-SS306 ¥230 TS-SS410 ¥340
M3 x 3mm Set Screw M3 x 4mm Set Screw M3 x 6mm Set Screw M4 x 10mm Set Screw
(10pcs) (10pcs) (10pcs) (10pcs)

M3 x 3mm v hRT1)1—
(T0AY)

M3 x 4mm v kR 21—
(T0AY)

M3 x émm v b RT1)1—
(T0AY)

M4 x10mm v X271 1—
(T0AY)




9Lz |occ [ ez | c2 |oeT | veCc | 8€C |eve | zvC | 15T [ 9SC | 09C | S9C | 0LC | 92T | 18T A
6LC | €CC | 9¢C | 0EC | ¥€C | 8€C | Zv'CT | 9'C | 0SC | ¥ST | 6T | ¥9CT | 69T | ¥.C | 6.°C | S8C | 16T S
cc’c | 9cc [ 6T | €eC | LET | W | ShC | 6¥C | €5C | 85C | €9°C | /9C | ¢/T | 8LT | €8°C [ 68°C | S6C | LOE 9L
ScC | 6CcC | ceC | 9€C | ovT | vvC | 8F'C | CSC | /ST | 19T | 99T | LLC [ 9LC | 18T | /8T | €6 | 66°C [ SOE | LLE LL
8CC | CeT | S€C [ 6EC | €vT | LyT | ST | 9SC [ 097C | S9C | 69C | v.C [ 0B'C [ S8C | 16T | 96C | 20€ | 60C | GL'E | CC€ 8/
V€T | €T | 8€C [ crT | 9v'T | 05T | vS'C | 6SC [ €9C | 89C | €4C | BLC | €8C [ 68T | #¥6C | 00E | 90€ | ELE [ 6LC | 9C€ | vE'E 6.
Ve | 8€C | \WT | ShCT | 6¥C | €SC | 8SC | €9T | L9C | LLC | 9LCT | 18T | L8C | Z6C | 86C | ¥OE | OL'E | LL'E | €CE | OEE | 8€'E | GPE 08
l€C | OvT | WW'C | 8PC | ST | /ST | 19T | G9C | 0L'CT | GLC | 08T [ G8°C | 06°C | 96C | 20t | 80E | vLE€ [ LC€ | LZ€ | G€€ | Cb'E | OGE | 8GE 18
ore | eve | y'2 | 16T | SSCT | 09C | ¥9C [ 69C | €2C | 82T | €8C | 68C | ¥6C | 00€ | SOE [ Zl'e | 8L'E | SCE | LE€ | 6EE | OF'E | ¥S€ [ 29€ | LLE 8
SSh'C | v6v'C | €€ST [ ¥/GT|9L9T| 99°C [S0LT|2SLT| 8C | S8BT |206'C|9S6C | LLOE [690°€ |6CL'E | 6L°E | ¢C€ | 6 [ 9€€ | EV'E | 0SE | 8SE€ | L9€ | SLE | S8€E €8
OvC | 6F'C | €5C | .6C | 29C | 99°C | LLC [ GLCT | 08C | S8C [ 06°C | 96°C | LOE | LOE | €EL'E [ 6L'E | 9C€ | €€€ | Ov'E | Lb'E | GS€ | €9°€ | LL€ | 08°E | 68°C | 66°C 8
87'C | CSC | 95C | 09C | ST | 69C | v.'C | 8.C | €8C | 88T | ¥6C | 66°C [ SOE [ LL'E | ZL'E | €C€ | OE'E [ 9€€ | ¥¥'E | LGE | BSE | L9€ | 9°€ | S8C | ¥6'E | WOV | ¥L¥ S8
5T | 85C | 29T | /9C | 12T [ 92T | 08C | $8°C | 06'C | S6C | LOE | 90°€ [CL'E | 8LE | ¥C€ | /e | €e€ [ OF'E | 8¥€ [ SS€ | €9€ | LL€ | 08°E | 68 | 66€ | 607 | 67 [ OEY 98 4
¥S5C | 85T | 29C | Z9C [ LT [ 9.C | 08C | S8C | 06C [ S6'C | LOE | 90°€ [ L€ | 8LE | ¥C€ | L€€ | L&€ | vp'E | CS€ [ 6G€C | 29€ | 92°€ | ¥8E | ¥v6€ | €0V | €LY | vC¥ | SEV | Lv'¥ /8 .o
8T | 19T | 69T | 0L°C | LT | LT | €8C | 88C | €6°C | 66C | ¥OE | OL'E | GL'E | CZ€ | 8C€ | VEE | LPE | 8V'E | 9GE | €9°C | L€ | 0BE | 68'E | 86°€ [ B0V | 8LV | 6V | OV | 25V | ¥OF 88 O
09°C | v9C | 89C | €LC | LLCc | Z8C | /8T | Z6C | L6C | COE | LOE | €EL°E | BL'E | GCE€ | CE€€ | BEE | GP'E | CSE€ | 09°€ | 89€ | OL€ | ¥BE | €6€ | €0V [ CLV | €V | VEV [ Sv'y | LSV | 0LV | €8 68 T
€9C | /9T | VLT | 9.C | 08C [ S8C | 06T | G6°C | 00 | SOE | LL'E | LL'E [€CE | 62 | SE€ | 2vE | 6¥'E [ 9SE | ¥9'C [ €L€ | 08°E | 68°€ | 86°C | L0V | ZL'v | 82V | 8€V [0SV | €9% [ SL¥ | 68V | €0'G 06 o
99T | 0LC | ¥2'C | 6.C | €8C | 88'C | €6°C [ 86C | €0°E€ | 60°E [ ¥L'€ | OC'E | 9CE | €E€ | 6E€E€ [ Ob'C | €5€ | 09°C | 89€ | 9L°C | ¥8'E | €6€ | 20V [ L'y | CC¥ [ C€V | ev'y | S5V | L9 | 08 | ¥6% | 60°G | VTS 16 S
69C | €LC | /L2 | 28C | /8C | L6'C [ 96C [ LOE | L0€E | CL'E [ 8L'E | ¥CE | OEE | 9LE | EP'E | OSE€ | LG€ | ¥O€ | L€ | 08°E | 88°€ | L6€ | O | Oy | 9V | LEV | 8yF | 097 | 2LV | 98'% | 66F | ¥L'G | OE'S | OF'G 6 H
CLT | 9LC [08C |S8C | 06C | G6°C [ 66°C [ SOE | OL'E | 9L | Lg’e | [CE | €€€ | OvE | Op'E | €5€ | LOE | 89C | 9L°€ | ¥8'€ | €6€ | CO% [ LL'v | LV | L€V | Ch'y | €S% | SO | 8.7 | L6F | GO'S | 0C'G | S€'S | 258G | 0L°S €6 -]
GLT | 6LC [€8C | 88C | €6C | B6C | €0€ [ 80C | €LE | 6L°E [ GCE | LEE | €€ | E¥E | 0S'E | LS€ | ¥O€ | CL€ | 08€ | 88'E | L6€ | Q0% [ SL¥ | SCv | O€V | Lb'y | 8S¥ | OL7 | €8'F | 96 | OL'S | SC'S | b¥'S | 85G | 9L'G | S6'S 6 (2]
¢8T | /8C [16C | 96C | LOE | 90€ | LL'E [ ZL'E | CCE | 8 | ¥E€E | LpE | L¥E | ¥S€ | LO€ | B9E | 9L°€ [ ¥BC | ¢6C | LO¥ | OL'Y | OC% | OEW | Ov'y | LSV | €9F% | GL% [ 887 | LOG [OL'S | LE'S | Z¥'S | ¥9°S | 28'G | 209 | <C9 S6 I
06°C | ¥6C | 66C | ¥OE | B0E | ¥L'E | OCE | OC€ | C€€ | 8€€ | bP'E | LGE | 8GE | G9°€ | L€ | 0BE | 88€E | L6'€ | SOV | GLV | ¥CV | V€V | SbV | 9G¥ | 89V | 08% | €6F [ L0'G | LC'G | 9€'G | €5°G [ OL'G | 88'G | 809 | 629 | LS9 %6 [72]
16°C | C0€ | L0 |Cle | BLE | €CE | 62°€ | S€€ | LbE | 8VE | ¥SE [ L9€ | 69°€ | 9L€ [ ¥8€ | Z6°C | LOV | OLV [ 6LV | 62V | 6EY | OSV | L9V | €LV | 68V | 86V | CL'S | L&'G | V'S | 8G°G | 92°G | S6'G | V19 | 9€9 | 8G9 | €8°9 16 v
S0€ | oL'e [9L'e | LTE | L€ | €€E | BE'E€ | GP'E | LGE | 8GE | G9€ | ZL'C | 08'C | 88°C | 96°C | SOV | v’y | €Z% | €€V | €vv | ¥SV | 99'F | LL'v | 06y | €0°S | LL'S | CE'S [ 8Y'S | #9'G | 28'G | LO9Q | LC9 [ Cv9 | S99 | 06'9 | OL'L 86 m
L' | 6LE | ¥C€ | OEE | 9€€ | Cv'E | 8¥'E [ GS'€ | <9€ | 69°€ | 92°€ | ¥8'E [ <6EC [ 00V | 60V | 8L'Y | 8C¥ | LEV | 8v'V | 6SY | OLY | <8 | S6% | 80'G | €2'G | €S | €S [ 0L°G | 88°G | L0O | LZ9 | 6V9 [ 2,9 | 69 | €CL | CS'L 66
cce | 8Ce | €€ | 6€€ | Sv'€ | 2G'€ | 85°€ | G9C | €2'€ | 08€ | 88'E | 96°€ | ¥OV | €LV | <V | CE€V | vy [ SV | €9 | SLV | /8% | 00G | ¥L'S | 8C°S | €S | 6SG [ 9L'G | ¥6'S [ €L9 | €€'9 | 659 | 649 [ ¥OL | L€L | 09°L | C6'L 00L m
Lee | e | ev'e [ 6¥'€ | GS€ | C9€ | 69°€ | 9L'€ [ ¥8E | ¢6€ | 00 | 80F | LL'V [ 9C¥ | 9% | OF'v | LSV | 89 [ 08F | ¢6'% | SO'G | 6L°G | €€'S | 8¥'S | ¥9°G | ¢8'G | 009 | 619 [ Ov'9 | €99 | G8'9 | LL°Z | 8€'L [ 89°L | 008 | ¥E'8 1oL V
oy'e | 9y’ [ 25 | 65€ | 99°€ | €/ | 08°€ [ 88°€ | 96€ | ¥O¥ | CL'v | LC¥ [ L€V | Ov'w | LSV | VOV | €% [ 8% | 267 | OL'G | ¥C'S | 8€'S | ¥S'S | 0L'G | 28'G | 909 | SC9 [ 9v9 | 899 | 269 [ 8L°L | S¥'L [ S2°Z | 808 | €¥'8 | 188 201 P
6y'€ | 95°€ | T9C | 69°€ | 9L€ | ¥8'€ | L6'E€ | 66'C | 80 | 9LV | STV | S€V [ Sk | SS¥ | 99V | LLV | 68'F | CO'S | GL'S | 6C°S | ¥¥'S | BG5S | 9L'G | €6 | TL'O | L€'9 | TG9 [ GL9 | 669 | STL | €SL | €8°L [ S8 | LS8 | 06'8 | CE6 €0k
B6G€ | 99°€ [ €L€ | 08€ | /8E | G6€ | €0V | Cly | OCV | OEV | 6EV | 6V'V | 09% | OLV | 28% | ¥6'% | L0'G | OCS | ¥€'G | 6¥'G | G9G | 18G | 66°G [ 819 | LEOQ | 6G9 | 189 | 90°L | C€L | 09°L | 06'L [ €C8 | 658 | 868 | L¥'6 | 886 oL
69¢ | 9L [ ¥8€ | 16€ | 66°€ | L0V |OLV [ ¥CV | ¥V | €'y | €SV | ¥O¥ | SV | 8% | 66F | CL'S | 625 | 6€'G | ¥5°G [ 04°G | £8'S [ S09 [ €29 | #v'9 | G99 | 889 [ €L'.L | 6€L | L9, | 862 | L€'8 | /98 | 206 | 056 | 866 | 0SOL SO
08¢ | /8€ [S6€E | €0V | LL'V | OCY | 6CF [ 8€Y | 8v'y | 85V | 89% | 08 | L6% | ¥0'G | 9L°G [ OE'S | ¥¥'S | 666G | SL'G | 26'G [ 0L'9 | 629 [ 059 | 1.9 | ¥6'9 [ 6L°L | 9v'L [ SL°Z | 908 | 6€'8 [ 9.8 | SL'6 | 656 | L00L | 09°0L [ 6L°LL | 901
L€ | 66€ | L0V | GLy | VCV | €€V | vy | CS¥ [ 29 | €47 | ¥8'F | 96'% | 80'G [ LZ'G | S€G | 6¥'G | G9'G | 18'G [ 86°S | 9L'9 | 6€9 | 959 | 829 [ L0L | 9¢'L | €SL | ¢8L | €8 | Lv'8 | ¥8'8 | ¥C'6 | 89%6 | ZL'OL [0L°0L|6C°LL | ZOL
90y |OL'y | 6L% | 8C% | LEV | OV | 95V | 99% | L% | 68'F | 00°G | €L'S [ 92'G | O¥'G | SS°G | 04°G | 98'S [ ¥09 | 29 | ¥'9 | 299 | ¥89 | 80°L | €€L | 09°L | 68°L | LZ8 | S8 | 268 | €€'6 | L.'6 | 9COL [ 08°0L |OF'LL | 8OL
vly | €Cv [ eV | Lby | 0S¥ | 09% | L.V | 28 | €67 | SOG | 8L'G | L€'S [ S¥'S [ 09°G | GG [ 26'S | 609 | 89 | L9 | 899 | 069 | ¥L'L | Ov'. | /9L | 6L | 828 | €98 | 006 | L¥'6 | 986 |9€'0L [060L [ LS'LL | 601
v | S€V | SPy | ¥S¥ | ¥OV | S.% | 98 [ 86 | OL'G [ €C°G | 9€°G | 0SS | S9G | 18'G | 26G | L9 | €€9 | €59 | ¥.9 [ 69 | V¢ L | 9v'L | ¥ L | 08 [ 98 | 1.8 | 606 | 0S6 | S6'6 [S¥OL |00'LL | L9LL | OLL
6V | 6V | 8SV | 69 | 6LV | 06V | COG | ¥L'S | L&'G | LP'G | GGG | 0L°G | 98°'G | €09 | OC'9 | 6€9 | 6S9 | 089 | €0°L | L&L | €S, | 8L | LL'8 | bP'@ | 6.8 | LL'6 | 666 |PO°OL [SSOL|OL'LL|CLLL | LIL
€SV | €9V | €LV | ¥8'V | 66 | LOG | 6L°G | €S | O¥'G | 09°G | GL'G | L6'G | 809 | 9Z9 [ SO | G99 | 989 | 60°L | ¥E'L | 09°L | 88L | 8L'8 | LG8 | /88 | GZ6 | 296 |€LOL[POOL|OTLL | Z8LL | CLL
9v | 2Ly |88y [ 66% | LL'G | ¥2'G | LG [ LGS | S9°G | 08°G | 96°G [ €19 [ Le9 | 169 [ 129 | €69 [ 91’2 [OvZ | 292 | 562 | 928 | 658 [ S68 | €€6 | 926 [cZOL [¥2 0L [OE'LL [€6°LL | €LL
L8y | 6% | ¥O'S | 9L'G | 8CG | 2¥'S | SS'S | 0L'S [ S8'G | 209 [ 6L'9 | €9 | 959 | £L'9 | 669 | CC'L | Lv'. | ¥.'L | 208 | €€'8 | 998 | €06 | Zv'6 | S8'6 | LEOL | €8OL [OV'LL |€0o2L | VL
S9 9 €9 29 19 09 65 85 1S 95 SS S €5 5 1S 05 67 8y A4 El4 St (44 [i4 [44 54 o7 6€ 8¢ 1€ 9g € € 3 [£3 53 0g 6C 8C 1z 9 4 T 4 [4 ¥4 0C 6L 8L 06°L
¥VIO NOINId HOlld 9 40 "ON oney
72T | 16T | €T | Ove | Gve | V5¢ | 95¢ | 29¢ | 892 | viT | 08 | /8T | 96 | 20€ | Ok 29
0EC | SEC | 66C | ¥ve | 6VC | S5¢ | 09¢C | 99C | ¢LC | 81C | 98¢ | ¢6¢C | 66¢ | LO€ | ShE | vee €9
VET | 8cC | e¥C | 8V | €6¢C | 65¢ | ¥9¢ | 0L< | 9L | €8¢ | 06< | Z6¢C | vO€ | chE | 0c€ | 6e€ | sE€ 9
8ET | v | ¥ | ¢5¢ | [SC | €9¢ | 89C | vic | \8C | 18T | ¥6C | WOE | 60 | ZLE | SC€ | ¥EE | €VE | €5€ ® | >
W | ovc | V¢ | 95¢ | V9T | 29¢ | €2¢C | 61T | 98¢ | ¢6¢C | 66C | 90€ | PhE | cce | OEE | 6e€ | 8vE | 8G€ | 69°€ ® |0
Sz | 05C | S9¢ | 09 | S9¢ | VLC | LT | €8¢ | 68C | 96¢ | €0 | OLE | 8L | 9ce | Ge€ | v | vG€ | ¥9€ | v2€ | 98¢ 9 | -
€5C | 85¢C | ¥9¢C | 69T | 6L¢ | V8T | /8¢ | W6 | 00 | BOE | GhE | €cE | V€€ | OvE | 6V€ | 65¢€ | 69€ | 08%€ | ¢6€ | YOV g | O
29T | 89C | €2C | 6L | 98¢ | V6 | 86 | S0°€ | ¢be | Oct | 8C€ | 9g€ | SV’ | va€ | vO'€ | SL€ | 98°€ | 26%€ | OL¥ | €C¥ 60 | M
11T | ZLT | €8¢ | 68¢ | 96¢C | 0 | 60€ | ZL'€ | ¥CE | €E€ | Wb | 0G€ | 65¢€ | 69€ | 0B€ | V6€ | €0V | Ob ¥ | 6CV | eV Y o | &
18T | /87 | €6¢C | 00 | LO€ | V1€ | b€ | 6C€ | JE€ | 9 | S5€ | G9€ | SL€ | G8€ | L6€ | 60V | ¢cv | Se¥ | 0% | S9F (2 s
16T | 46¢C | vO€ | LhE | 8L€ | 92€ | ¥e€ | ¢vE | 1G€ | 09€ | OL€ | 08€ | L6 | 20% | Sbv | 8¢y | Wwv | 957 | elv | 68¥ ] 5
20°€ | 80€ | Gh€ | €€ | OS€ | 8e€ | ZVE | 9G€ | G9¢€ | GL€ | 98¢ | 96€ | 80% | 02V | €€V | Zvv | ¢V | 8LV | S6¥ | vL S 2 e
TUE | 0c€ | L€ | Se€ | eve | ¢5€ | 19 | OZ€ | 08€ | Vo€ | 0V | VbV | ¢V | 6cv | vS¥ | 697 | S8V | 205 | 12§ | WS VI | T
V€ | 16 | 66€ | 8 | 95€ | G9€ | GL€ | 98¢ | 96 | 0V | 6LV | ceV | Gvv | 09 | S2% | 6V | 606G | 8¢S | 8¥S | 02 7 P
9ET | P¥'E | ¢€ | V9€ | OZ€ | 0B | 06€ | WOV | bV | Gc¥ | 8Ev | ISV | 99% | 18V | 86 | 9bS | GG | 959 | 825 | €09 oL | o
8V'C | /5 | 99¢ | GL€ | G8¢€ | G6¢€ | 90V | 8vv | OV | €vv | /SV | ¢V | 88V | ¥OS | €S | ¢v'S | €95 | 98G | 019 | 9€9 I |
19°€ | L€ | 08€ | 06 | WOV | bV | €V | €V | 6V | €9% | 8LV | v6¥ | V'S | 6¢S | 6¥vG | OLS | €6 | 849 | wb'9 | ¥L9 8. | A
S/ | G8¢€ | G6€ | 90V | ZVV | 62V | vy | G5¥ | 697 | ¥8¥ | 00G | 8L | 9€G | 95G | ZZS | 009 | 59 | €59 | ¢89 | SvZ | @
06€ | 007 | Vv | ccv | vev | Zvv | 19V | SL¥ | 067 | Z0S | ¥CS | €v'S | €9G | 98 | 809 | €9 | 499 | 169 | vl | 092 08 | M
GOV | 9LV | 8Cv | Oy | €% | 99% | VeV | 9% | €+G | bEG | 055 | 02G | ¢6G | 99 | W9 | 699 | 00 | ecZ | 0/ | O 8 s | 2
1T [ €€V | Svv | 85Y | clv | /8 | €0G | 615 | Z€G | 955 | 2LS | 665 | €29 | 6V9 | 229 | 80L | evL | 6LZ | 08 | 998 ® | R
8V | 15V | 9% | 8.V | €6 | 60G | 9¢G | v¥'S | €9 | ¥8S | L09 | V€9 | 269 | 989 | ZL'L | 15/ | 68 | 0c® | 98 | 8¢6 €8
o5 | 697 | ¥8¥ | 667 | SV | ¢€S | 0SS | 02 | 16 | ¥L'9 | 869 | 599 | ¥69 | ScZ | 09°L | 862 | Ov'8 | /88 | 666 | 866 V8
SV | 687 | G0G | €S | 866 | 2GS | ZZG | 865 | 129 | 9v9 | €49 | c0Z | v£Z | 69/ | 808 | 058 | 268 | 056 |600L [£L0L| S8
25 | ¥s | 05 | 6v | ey | v | o | s | vw | ev | ev | ww | ov | ee | s | z& | 9 | St | ve | €€ | ¢e | b | oe | 6¢ | 8¢ | Le | % | s¢c | v¢ | € | e | v¢ | oc | 6k | 8 | Zk | o | st 06’}
JVIO NOINId HOlld 8v 40 'ON one

1—4£k7z1

LFAUL)LL

( LZ44 IDNVYAQY ) / Mey) oney Jedn jeuly ( LZ44 IDNVAQY )




=D £ ¥ —J T \[y
| AN VA I I IR ]

VWA na G grcasii

Copyright © 2020 World Space CAD Industrial Co., Ltd./ EE#EE5 k8 5



